2006 Perimeter Road. Greenville, SC 29605
Toll Free: 800/435-9340 - Phone: 864/277-5870
Fax: 864/235-9661 - Website address: www.mightymole.com
Email address: mmole@mightymole.com

Parts Manual
Vermeer/ McLaughlin SKID V500/800/1200HDAW
Vacuum Machine
Serial Number 8DAW120709420 -
12DRFSJB122209426
Part #£850604

© 2008 by McLaughlin Group, Inc. 111108

All rights reserved. No part of this manual may be reproduced in any form, or by any means
without prior written permission of McLaughlin Group, Inc.




Tank and Door Assembly V500

060910-E VACASSY002




Tank and Door Assembly

ITEM
1
2

QTY

*

3
4

~N o o

10

12
13
14
15
16

17
18
19
20
22
23
24
25

26
27

28

29

30

31

AN A A NN,CEARMDRANNNNNAARANWANNA A A O AN m v v A WWOORDMA A v v

32

060910-E

PART #

8040821
8040769
8041291
8041471
8043913
8043209
8030446
u000880
U100120
U200100
U010055
8030369
8040843
8030431
8030916
8031116

8031048
8032007
8031047
8031046
8040786
8030400
8040791
8031044
8030392
8031042
8030393
8041485
X000113
8040058
8030362
W200120
8040306
8030174
u200171
J400060
U120060
8030359
8042948
8041521
8042923
T402154
8030128
u000400
U210060
8044970
U200100
U100120
8041212
8041213
8040235
U010040
T400261

DESCRIPTION ITEM
TANK - 500 (42" DIA) 33
FLOAT SWITCH TUBE V500/500HD
BUSHING, RUBBER

FLOAT TUBE V500LT/V500LTHD

HIGH LEVEL FLOAT SWITCHASSY
TANK ROD - (500) MANUAL DOOR
O-RING #328 BUNA

SCREW, HC 1/2-13 X 2.00 34
NUTHEX 1/2-13

WASHER, FLAT 1/2”

SCREW,HSH 5/16-18 X 1.50

TANK CLEANOUT NOZZLES 35
DOOR - 500 (42" DIA) 36
4" CLOSE NIPPLE 37
4" GATE VALVE 38
GATE VALVE HANDLE

SIGHT GLASS

GASKET, 4" COUPLER

SIGHT GLASS PLATE

SIGHT GLASS HAND WHEEL
EXHAUST ELBOW 4"

4" BAND CLAMP

EXHAUST, TUBE 4"ID-3"OD REDUCER
ADAPTER 3"MNPT 4"ID

3" FEMALE COUPLER

GASKET,3” FLAT BANJO

3"COUPLING PLUG

LANYARD CABLE

STRAIN RELIEF, 1/2"

DOOR HINGE ROD

1" SNAP RING

ORING 1-7/8 X 2-1/8 X 1/8 (225)

QL DOOR STRIKER

WASHER, DOOR HOLDER Q.L.
WASHER, FLAT 1" SAE

17/8" KNOB

NUT, LOCK NY 1" - 8

SPOIL TANK HYDRAULIC CYLINDER
TANK CYL BASE END HOSE 6-36 ST-ST
TANK CYL ROD END HOSE 6-55 ST-ST
HYD PUMP SUPPLY/RETURN HOSE 6-46 ST-90
TEE, 3/8"MJ - 3/8"MJ - 38"MJ

CYLINDERPIN

SCREW,HC 3/8-16 X 0.75

WASHER,LOCK 3/8”

TANK PIVOT ROD

WASHER, FLAT

NUT, HEX 1/2-13

TANK SAFETY BRACE

CLIP, SAFETY

DOOR HANDLE, 250-1200

SCREW, HSH .312-18 X .50

REDUCER #16 MSAE - #6 MJ

QTY

2R a2 WO W_A 2 DDA DDA

PART #
8046507
u000880
U200100
u210111
U100120
X200003
X200100
8043139
U010006
U210005
U100010
8043138
8041509
T401270
8041765

V500

DESCRIPTION
STROBE LIGHT BRACKET
SCREW,HC 1/2-13 X 2.00
WASHER, FLAT 1/2”
WASHER, LOCK 1/2”

NUT, HEX 1/2-13

WIRE HARNESS VAC TANK
WIRE HARNESS VAC TANK S/O
STROBE LIGHT LED
SCREW, PHILLIPS #10-24X1”
WASHER, LOCK #10

NUT, HEX#10-24
WORKLIGHT

LIGHT CLEARANCE 3 BAR
ELBOW, 90 1/2"MB-3/8"MJ
V500 SQUARE DOOR SEAL

VACASSY002




V500

Hydraulic Door Option

SONILLIH 137NI

VACASSY016

050410-E




Hydraulic Door Option V500

ITEM QTY NUMBER DESCRIPTION ITEM QTY NUMBER DESCRIPTION
1 1 8041292 TANK 20 2 8042171 DOORARMPIN
2 1 8043166  TANKROD 2 U000400  SCREW, HC 3/8-16 X 0.75
1 8030446  O-RING #328 BUNA 2 U210060 WASHER, LOCK 3/8”
4 u000880  SCREW, HC 1/2"-13 X 2" 21 2 8041524 BUSHING 1”
4 U100120  NUT, HEX 1/2"-13 22 2 8043131 1"ROD END
8 U200100  WASHER, FLAT 1/2" 12 U200171  WASHER, FLAT 1" SAE
3 u010055  SCREW, HSH 5/16-18 X1 1/2" 23 2 8041327 DOORLOCK CYLINDERS
3 8043166  TANK CLEANOUTNOZZLES 4 T400611 REDUCER 1/2’MSAE - 1/4’"MJIC
3 1 T400261  REDUCER 1"MSAE - 3/8"MJIC 2 8042928 DOOR CYLBASE END HOSE 4-38 ST-ST
4 1 8040786  EXHAUST ELBOW 2 8043304 DOOR CYL ROD END HOSE 4-47 ST-ST
5 1 8030531  HIGH LEVEL FLOAT SWITCH 2 8040970 DOOR CYL SUPPLY/RETHOSE 4-70 ST-ST
1 8041291  RUBBERBUSHING 2 T400022 REDUCERG6FJ-4MJ
1 8041471 FLOAT TUBE V500LT/V500LTHD 2 T402035 TEE 4MJ-4MJ 4MJ
6 1 X000113  1/2" STRAIN RELIEF 24 2 8041604 SHORTLINKAGE
7 1 8043139  STROBELIGHT 25 1 8041607 LINKAGE CROSS TUBE
8 1 8046507  STROBE LIGHT BRACKET 26 - 8032006 4”PLUG
1 X200003  WIRE HARNESS, VAC TANK 27 1 8030038 TANKPIVOTROD
1 X200100  WIRE HARNESS, VAC TANK SO 2 8030363 2"SPIRAL SNAP RING
4 u000880  SCREW, HC 1/2"-13 X 2" 28 1 8041765 DOOR SEAL
4 U210100 WASHER, 1/2" LOCK 29 1 8042064 DOOR
4 U200100  WASHER, 1/2" FLAT 1 8040058 DOORHINGE ROD
2 U010006  SCREW, PHILLIPS #10-24 X 1" 6 U200171 WASHER, FLAT 1" SAE
4 U200000 WASHER, FLAT #10 2 U500020 1"SNAP RING
2 U210005 WASHER, LOCK#10 30 1 8041661 INLETTUBE
2 U100010  NUT, HEX#10-24 31 - 8030844 4”MALE COUPLER
9 1 8041509  TANK CLEARANCE LIGHT 32 - 8045611 4’FNPT X 3" MCAM COUPLER
2 U010006  SCREW, PHILLIPS #10-24 X 1" 33 - 8041080 4" MCAM X 3" MCAM COUPLER
4 U200000  WASHER, FLAT #10 34 1 8032007 SIGHT GLASS GASKET
2 U210005 WASHER, LOCK#10 35 1 8031048 SIGHT GLASS
2 U100010  NUT, HEX#10-24 36 1 8031047 SIGHT GLASS PLATE
10 1 8043138  WORKLIGHT DEUTSCH 37 1 8031046 SIGHT GLASS HAND WHEEL
" 1 8041635  HYDARM GUARD 38 1 8041626 DOOR SAFETY PIN
4 uU000400 SCREW, HC 3/8-16 X 0.75 1 8041485 LANYARD CABLE
4 U200060  WASHER, FLAT 3/8" 39 1 8041212 SAFETY BRACE
4 U210060 WASHER, LOCK 3/8" 1 8041213 CLIP, SAFETY
12 2 W000020 CAMROLLER11/4” 40 - 8030846 4"FEMALE COUPLER
2 U160019  1/2”-20 NY-LOCK NUT - 8032007 4" COUPLER GASKET
13 2 8041602 2"FLANGED BUSHING 41 - 8030431 4"CLOSE NIPPLE
14 2 8041621 OUTERBEARING PLATE 42 - 8030916 GATE VALVE
8 8042008 1-1/2" SHIMS - 8031116 GATE VALVE HANDLE
8 U000840 SCREW, HC 1/2"-13 X 1 1/2"
8 U210100 WASHER, 1/2" LOCK
8 U200100 WASHER, 1/2" FLAT
15 2 8041724 1-1/2" FLANGED BUSHING
16 1 8041369  LONG LINKAGE CURBSIDE
1 8041770  PLASTIC WEAR PLATE
2 U010800  SCREW, SFH 1/4"-20 X 3/4"
17 6 8041883  1"BUSHING FLANGED
18 6 8042489 HYDDOORPIN
6 U340050  3/16” LYNCHPIN
19 1 8041375  LONG LINKAGE STREETSIDE
1 8041770  PLASTIC WEAR PLATE
2 U010800  SCREW, SFH 1/4"-20 X 3/4"

050410-E VACASSY016




V800

Tank and Door Assembly

VACASSY018

050410-E




Tank and Door Assembly

ITEM# QTY NUMBER DESCRIPTION

1 1 8041212 TANK SAFETY BRACE

2 1 X000113 STRAIN RELIEF, 1/2”

3 1 8041471 HIGH LEVEL FLOAT SWITCH TUBE V800
4 1 8030531 HIGH LEVEL FLOAT SWITCH

5 6 8042489 HYD. DOOR - PIN WELDMENT 1"DIAX 3”
6 6 8041524 BUSHING BRONZE 1.25” X 1.00” X .75"LG
7 2 8041604 SHORT LINKAGE WELDMENT

8 1 8041375 DOORHYD. LONG LINKAGE SS WELDMENT
9 2 8041621 OUTER BEARING PLATE

10 1 8041663 LINKAGE CROSS TUBE WELDMENT

1" 2 8041610 BUSHING BRONZE FLANGED 1 1/2”

12 1 8030347 STROBE LIGHT

13 1 8041369 DOORHYD. LONG LINKAGE WELDMENT
14 1 8041626 HITCHPIN, 1" X4 1/2”

15 1 8046507 STROBE LIGHT BRACKET

16 1 8041509 LIGHT CLEARANCE 3 BAR

17 1 8031242 WORKLIGHT

18 2 8030362 17 SNAP RING

19 1 8040058 DOORHINGEROD

20 2 8041630 ROD END WITH BRONZE BUSHING

21 1 8032007 GASKET, 4” COUPLER

22 1 8031048 SIGHT GLASS

23 1 8031047 SIGHT GLASS PLATE

24 1 8031046 SIGHT GLASS HAND WHEEL

25 1 8030846 4" FEMALE COUPLER

26 2 8030431 4" CLOSE NIPPLE

27 2 8030916 4” GATE VALVE

28 1 8041580 800/1200 HYD LOCK DOOR

29 1 8041767 DOOR SEAL 54"DIATANK

30 1 8030038 TANK PIVOT ROD

31 4 8041686 GROMMET 1”"ID - 1 1/4’DOG - 1/4"WO
32 2 8042171 DOOR CAPTURE PIN

33 2 8041327 HYD. CYLINDER - 8" STROKE

34 1 8041721 TANK ROD WELDMENT - 800 HYD LOCK DOOR
35 1 8040786 EXHAUST ELBOW 4” - WELDMENT

36 1 8041643 800 TANK - WELDMENT (54”)

050410-E

V800

VACASSY018




V1200

Tank and Door Assembly

VACASSY020

050410-E




Tank and Door Assembly

ITEM# QTY NUMBER DESCRIPTION

1 1 8041212 TANK SAFETY BRACE

2 1 X000113 STRAIN RELIEF, 1/2”

3 1 8041471 HIGH LEVEL FLOAT SWITCH TUBE V800
4 1 8030531 HIGH LEVEL FLOAT SWITCH

5 6 8042489 HYD. DOOR - PIN WELDMENT 1"DIA X 3”
6 6 8041524 BUSHING BRONZE 1.25” X 1.00” X .75"LG
7 2 8041604 SHORT LINKAGE WELDMENT

8 1 8041375 DOORHYD. LONG LINKAGE SS WELDMENT
9 2 8041621 OUTER BEARING PLATE

10 1 8041663 LINKAGE CROSS TUBE WELDMENT

1" 2 8041610 BUSHING BRONZE FLANGED 1 1/2”

12 1 8030347 STROBE LIGHT

13 1 8041369 DOORHYD. LONG LINKAGE WELDMENT
14 1 8041626 HITCHPIN, 1" X4 1/2”

15 1 8046507 STROBE LIGHT BRACKET

16 1 8041509 LIGHT CLEARANCE 3 BAR

17 1 8031242 WORKLIGHT

18 2 8030362 1” SNAP RING

19 1 8040058 DOORHINGE ROD

20 2 8041630 ROD END WITH BRONZE BUSHING

21 1 8032007 GASKET, 4 COUPLER

22 1 8031048 SIGHT GLASS

23 1 8031047 SIGHT GLASS PLATE

24 1 8031046 SIGHT GLASS HAND WHEEL

25 1 8030846 4” FEMALE COUPLER

26 2 8030431 4" CLOSE NIPPLE

27 2 8030916 4” GATE VALVE

28 1 8041580 800/1200 HYD LOCK DOOR

29 1 8041767 DOOR SEAL 54’DIATANK

30 1 8030038 TANK PIVOT ROD

31 4 8041686 GROMMET 1”ID - 1 1/4’DOG - 1/4’"WO
32 2 8042171 DOOR CAPTUREPIN

33 2 8041327 HYD. CYLINDER - 8" STROKE

34 1 8041721 TANK ROD WELDMENT - 800 HYD LOCK DOOR
35 1 8040786 EXHAUST ELBOW 4” - WELDMENT

36 1 8043631 1200 TANK - WELDMENT (54”)

050410-E

V1200

VACASSY020




1025

Filtration

VACASSY353

091608




Filtration

ITEM TY PART #
8040911
u000420
U200600
U210061
8041272
8041197
U200600
U210061
8041232
8041444
8042263
u000420
U200600
U210061
8031293
U130080
8041541
uU000560
U200600
U210061
8041218
8041232
8041450
U200100
8040302
8042951
8042606
8044130
8042606
8042931
8042606

o oA

2]

10
12
13
14
15
16

17

NaANaAN- a2 aaNaAa AN~ A adMNdMAAap

091608

DESCRIPTION

HD CYCLONE SEPERATOR HOUSING
SCREW,HC 3/8-16X1.00
WASHER,FLAT 3/8"
NUT,HEX NY 3/8-16

575/1025 CYCLONE DOORASSY
KNOB,CYCLONE

WASHER,FLAT 3/8"
NUT,HEX NY 3/8-16
WASHER,RUBBER BACKED 1/2"
SEAL DOOR 575/1025 CYCLONE
AIRFILTER HOUSING 1025CFM
SCREW,HC 3/8-16X1.00
WASHER,FLAT 3/8"
NUT,HEX NY 3/8-16

WASHABLEAIR FILTER ELEMENT
NUT,WING 1/2-13

1025 DOOR WITH TAB

SCREW,HC 3/8-16X3.00
WASHER,FLAT 3/8"
NUT,HEX NY 3/8-16
KNOB,AIRFILTER
WASHER,RUBBER BACKED 1/2"
AIRFILTER HOUSING DOOR SEAL
WASHER,FLAT 1/2"

THREADED ROD, AIRFILTER HSG
TANKTO CYCLONE HOSE AG SUCTION 4-58
CLAMP HOSE T-BOLT 450
AIRFILTER TO BLOWER HOSE AG SUCTION 4-172
CLAMP HOSE T-BOLT 450

CYCLONE TOAIR FILTER HOSE AG SUCTION 4-26
CLAMP HOSE T-BOLT 450

1025

VACASSY353




HD Reverse Flow Filtration

111108

1025

VACASSY363




HD Reverse Flow Filtration 1025

ITEM QTY PART# DESCRIPTION

1 1 8044137 HD CYCLONE SEPERATOR HOUSING - REVERSE FLOW
2 u000580 SCREW,HC 3/8"-16X3.50
8 U200600 WASHER,FLAT 3/8"
2 U210061 NUT,HEXNYLOCK 3/8”-16

2 4 8041593 EYEBOLT 1/2”-13X6.00
4 8041594 HANDLE, WING 1/2”-13

3 1 8041612 HD CYCLONE SEAL - REVERSE FLOW

4 1 8041402 HD CYCLONE DOME DOOR - REVERSE FLOW

5 1 8041552 HD CYCLONE DOOR LATCH - REVERSE FLOW
1 uU200170 WASHER, FLAT 17

6 2 U120060 NUT, HEXNYLOCK 17-8

7 1 8044138 HD AIR FILTER HOUSING - REVERSE FLOW
2 u000580 SCREW,HC 3/8"-16X3.50
8 U200600 WASHER,FLAT 3/8"

8 1 8041613 HDAIRFILTER SEAL - REVERSE FLOW

9 1 8041387 HD AIR FILTER DOME DOOR - REVERSE FLOW

10 1 8041554 HDAIR FILTER DOOR LATCH - REVERSE FLOW
1 u200170 WASHER, FLAT 17

1" 1 8031293 HDAIRFILTER ELEMENT

12 1 8040302 THREADED ROD, AIRFILTER HSG

13 1 U200100 WASHER,FLAT 1/2"

14 1 U130080 NUT, WING 1/27-13

15 1 8042951 (V500) TANK TO CYCLONE HOSE AG SUCTION 4-58
1 8044488 (V800) TANK TO CYCLONE HOSE AG SUCTION 4-66
2 8042606 CLAMP HOSE T-BOLT 450

16 1 8042931 CYCLONE TOAIRFILTER HOSE AG SUCTION 4-26
2 8042606 CLAMP HOSE T-BOLT 450

17 1 8042951 (V500)AIR FILTER TO U-PIPE AG SUCTION 4-58
1 8044489 (V500) U-PIPE TO HEADER PIPEAG SUCTION 4-75
1 8044511 (V800)AIR FILTER TO VACUUM BREAKAG SUCTION 4-36
1 8041741 (V800) VACUUM BREAK TO HEADER PIPEAG SUCTION 4-72
4 8042606 CLAMP HOSE T-BOLT 450

18 1 8043528 ELBOW 30 DEG 4”ID-OD
1

8030400 CLAMP BAND 4~

111108 VACASSY363




99HP AW

Enclosure Assembly

VACASSY411

072110-E




Enclosure Assembly 99HP AW

ITEM QTY PART# DESCRIPTION

1 1 8044254 PANEL SIDE LOWER
2 1 8044258 DOOR PANEL
3 2 8040586 SEALED LEVERLATCH
4 2 8040589 OFFSETHINGETYPEA
8 U010010 SCREW,HSH #10-32 X 3/8"
5 2 8044257 PANELSIDE UPPER
6 1 8043922 PANEL SIDE VERTICAL
7 2 8044538 EXHAUSTPIPE
8 1 8044541 EXHAUST CLAMP PLATE
9 1 8044537 RAIN CAP 3" SILENT
10 1 8040592 RADIATORACCESS COVER
1 2 8040334 SWELLLATCH
2 U120147 NUT,FLANGED LOCK 5/16-24
12 1 8044551 PANELFRONT
13 2 8043600 OFFSETHINGETYPEB
8 U010010 SCREW,HSH #10-32 X 3/8"
14 1 8043614 PANEL SIDE VERTICALCONTROL
15 1 E250210 MANUAL BOX
16 1 8044256 PANEL SIDE LOWER FOR GAUGES
17 1 8044260 PANEL DOOR FOR MANUAL BOX
18 1 8044520 PANELTOP
19 1 8044252 PANELREAR
20 1 8044523 AIRINLETBOX
21 1 8044242 MAINPLATE
* 36 uU000060 SCREW,HC 1/4-20X1
* 36 uU000020 SCREW,HC 1/4-20X1/2
* 128 U200020 WASHER,FLAT 1/4
* 52 U120100 NUTHEXLOCK 1/4
* 1 8041171  HANDLE
2 U001017 SCREW,HSH 1/4-20X1.25
2 U200020 WASHER,FLAT 1/4
2 U120100 NUT,HEXLOCK 1/4-20
* 2 8041504 DOOR SEAL VERTICAL
*NOT SHOWN

072110-E VACASSY411




99HP AWRC

Enclosure Assembly

VACASSY419

072110-E




Enclosure Assembly

ITEM QTY PART# DESCRIPTION

8044523 87HS-INLET BOX

8044537 3" RAIN CAP SILENT

8044541  87HS - 3" EXHAUST PIPE ALIGNMENT PLATE
8044538 87HS-3”EXHAUST WELDMENT

8046720 EXHAUST PIPE BLOWER 99AW NON-REV FLOW
8044520 87HS PANELTOP WELDMENT

8046716 PANEL GUARD ENGINE SHAFT 99AWJ

8044257  73HS PANEL SIDE UPPER

8040586 SEALED LEVERLATCH

8030689 BOX.PLASTIC FOR SAFETY MANUAL

8044258 73HS PANELDOOR

8040589 OFFSETHINGE TYPE“B”

8046552 99AW PANEL SIDE LWR GAUGE WELDMENT (OPP)
8043917 49VKVERTICAL CONTROL WELDMENT (OPP)
8045293 MAIN PLATE 87HP AW - WELDMENT

8044551 87HS PANEL FRONT

8040592 ENCLOSURE RADIATOR COVER

8040334 SWELLATCH

8044254  73HS PANEL SIDE LOWER WELDMENT

8044258 73HS PANELDOOR

8040588 OFFSETHINGE TYPE “A”

8043924 49VK PANEL SIDE VERTICAL BLANK WELDMENT

O©CoO~NOOBRWN -~

-
N
AN = AN v AN A NN . A

36 U000060 SCREW,HC 1/4-20X1

36 U000020 SCREW,HC 1/4-20X1/2
U200020 WASHER,FLAT 1/4

52 U120100 NUTHEXLOCK 1/4

1 8041171  HANDLE

2 u001017 SCREW,HSH 1/4-20X1.25
2 U200020 WASHER,FLAT 1/4
2
2

* ok * k%
-
N
[e3)

U120100 NUT,HEXLOCK 1/4-20
8041504 DOOR SEAL VERTICAL

*NOT SHOWN

072110-E

99HP AWRC

VACASSY419




Engine Kubota V3800T

120209-E VACASSY861




Engine Kubota V3800T

ITEM QTY NUMBER
8046034
8030960
8046035
8043952
8045585
8032002
8045586
8046036
8045588
8045589
8045590

2 2 OO NOOOARWN-=-
A A A aaaaaaaaa

8045591
8045592
8045593
8045594
8041055
8041054
8044243
8042659
8041799
8044244
8044245
8041053
8045595
T400106

A A A aaaaaaaaaaa

120209-E

DESCRIPTION

STARTER

OIL PRESSURE SWITCH

FAN BELT

WATER TEMPERTURE SWITCH
UPPER RADIATOR HOSE

OILFILTER

LOWER RADIATOR HOSE
ALTERNATOR

FAN

FUEL SHUTOFF SOLENOID
OVERFLOW TANK

OVERFLOW TANK CAP (Sold With Tank)
RADIATOR CAP

THERMOSTAT

MUFFLER

AIRFILTER HOUSING

AIRFILTER ELEMENT (INNER)
AIRFILTER ELEMENT (OUTER)
SHEAVE, BLOWER 8.35"0D 2517 TL
BUSHING, TL2517 1 7/16”

KEYWAY RETAINER

SHEAVE, WATERPUMP 3.95” OD QT 2-GROOVE
BUSHING, 17/16” QT

FUELFILTER

FUEL PUMP
RADIATOR DRAIN FITTING

VACASSY861




73HP 1025

Blower Assembly

VACASSY207

102610-E




Blower Assembly

ITEM

* A WN -

©O© 00N

1
12
13
14
15
16
17
18
19
20
21

102610-E

NUMBER
8030917
8031193
8045239
8040001
uo00817
U210100
U200100
8040484
8040703
8040485
U410090
8044517
8040991
8041507
8040904
8045036
8043553
8045344
8045331
8045333
8030866
8045219
8030371
8030483
8042355
T320030
T401100
8042606

73HP 1025

DESCRIPTION

SILENCER, 1025CFM, COWL

4IN U-BOLT EXHAUST

UNION EXHAUST 4°0D - MNPT
BLOWER (MODEL 59)

SCREW, HC 1/2°-13 X 17
WASHER, LOCK 1/2”

WASHER, FLAT 1/2”

SHEAVE 6.95DIA. 2-GROOVE
SHEAVE 6.150D SDS 2-GROOVE (OPTIONAL JETTER)
BUSHING 1 1/8” SDS

KEY 1/4” X 1/4” X 2 3/4”

BX 57 BELT

ADAPTER 4” MNPT - 4’ID
TENSION ROD

TENSION BLOCK 1025CFM

WYE 4” IDOD/ W 1/4” PORT
FILTER, AIR 3" 245CFM

HOSE VAC AG SUCTION 4-31

4” ELBOW 90DEG WELDMENT ID-OD
BRACKET VACUUM RELIEF 1025
BAYCO VALVE 1025

SILENCER MOUNT 575

VACUUM GAUGE

UNION 4FP-4MJ

HOSE ASSY VAC 4-60 ST-ST
FITTING, HOSE 4HO-4FJ

ELBOW 4MP-4MJ 90DEG

CLAMP T-BOLT 4” (450)

VACASSY207




Blower Assembly 73HD REV FLOW

071310-E VACASSY211




Blower Assembly

10
1"

14

16
17

19
20

22
23
24

25

26
27

29
30

32
33

Q
2
6
1
1
1
1
1
1
1
1
1
1
4
4
4
1
1
2
13 1
1
6
1
1
1
4
1
1
1
1
1
1
1
1
2
1
1
1
1
1
1
1
34 1

071310-E

PART NO.
8030917
8030400
8040929
8045018
8043553
8041035
8040484
8040703
8040485
U410090
8030866
8040001
u0o00817
U210100
U200100
8044330
T401100
T320030
8044208
8044650
8042606
8044451
8041177
8045271
8043554
8044636
8043841
8044789
8041814
8041617
8045404
8044368
8045405
W030080
8044365
8044362
8044833
8030483
8030372
8044766
8044268
8044114

73HD REV FLOW

DESCRIPTION

SILENCER, 1025 CFM, COWL

4” BAND CLAMP

4IN ELBOW ID-OD 8”’LG

4” EXHAUST TUBE ADAPTER WELD'T
FILTERAIR 3”245 CFM

PRESSURE RELIEF 1025

SHEAVE 6.95DIA2 GROOVE

SHEAVE 6.150D SDS 2-GROOVE (OPTIONAL JETTER)
BUSHING 1 1/8” SDS

KEY 1/4” X 1/4” X 2 3/4”

KUNKLE VALVE, 1025 CFM

BLOWER (MODEL 59)

SCREW, HC 1/2” -13 X 1”

WASHER, LOCK 1/2”

WASHER, FLAT 1/2”

REV FLOW 4” HEADER NIP ASSY
ELBOW, 4MP - 4MJ 90

FITTING HOSE 4HO - 4FJ

REV FLOW SKID HEADER WELD'T

HOSE ASSY VAC 4-96 ST-ST

CLAMP T-BOLT 4” (450)

EXHAUST ELBOW TANK PIVOT 4”

4IN 4-WAY VALVE

AIR RELEASE ELBOW W/FLANGE
GASKET 4-WAY VALVE 4”

4’ ELBOW 90 OD-FLANGE (3”"RAD)
HOSE ASSY VAC 4-25 ST-ST
AIRRELEASE ELBOW CONNECTOR
ELBOW, 4” (4.5"RAD, OD-0D)

HANDLE 4"REV FLOW (W/O GRIP) (TRAILER UNIT)
REV FLOW HANDLE (SKID UNIT)

REV FLOW FACEPLATE BRACKET (TRAILER UNIT)
REV FLOW FACEPLATE BRACKET (SKID UNIT)
FLANGE BEARING -2 BOLT (1"BORE)
REV FLOW SHAFT EXT (SHORT) WELD'T
REV FLOW SHAFT EXT (LONG) WELD'T
HOSE ASSY VAC 4-73 ST-90

UNION 4FP-4MJ

WATER PRESSURE GAUGE 1/4NPT
BRACKET 4” ID - 40D W/FLANGE

HOSE ASSY VAC 4-22 ST-ST

4” ELBOW 90 WELD’T ID-OD

VACASSY211




is)awelq Jeay G- pu3 aALQ pajealqn ysejdg yum siamoig 1Sa Ivyn Jo Ajquassy

= =B ] = * = - = L - L L : L < | & o At
¥ |szogssos L [ I e Y e e [ 0 ERE]
= rRAFPRE e & —
[ p— “GETNISNE G000 ICKST LA KO L0
L] SUIMOM IS0 [VH-N WS NEHL 2/1-8 i o TG L] i e i s
ATGNISSY TWNOILIZS e T T e
. s ‘siabulls Jo oeq pue Buueaq ay) Jo
aoe} Usamiaq "uiw deb 90"
Z)
0
i)
uXu =
RN
310N
e I | {
o] _3LON 335|| i O
” ; J1ON 33
_‘le\uo O @@q \\1“ /(T
i gl T1I40_LON 00)
W i i w¥u 30N 335
i 198 \g
| @ em—A R :
i E
310N 335 ! - L < 310N 43S
\ Ll
AT
4 v
& : J :
" = \]YJ g\\ /4/ o,
il N
"SOVIYHL T 1N _
M3HOS 135 NO 3ILILMI0T d3d 3sn -9 oy
= ‘1497 052------- 5 ¥
'14°87 061------- ¥ 2¢
"14°91 011---2/1-§
:0L O3N0HOL 39 OL LNN -4 €D 2 52 B
" ATNO 2¥ NO 0.03d -3
"3'a ONY "3°9 NO "OH "00S 0.03d 2/1-8 -2
e E.,.,e,,,roo ATONISSY NI(MIHOS) 02¢ WILI TIVLSNI -v  'S3LON
1 *

g O T T T g T g T g T T T T




URAI-DSL Splash Lubricated Blowers
4" Gear Diameter

Item # Qty Part # Description
1 1 8041250-1 Headplate Gear End
2 1 8041250-2 Headplate Drive End
3 1 8041250-3 Gearbox
4 2 8041250-4 Timing Gears
7 1 8041250-7 Gasket, Gear Box, DE Cover
11 1 8041250-11 Cylinder
12 1 8041250-12 Impeller & Shaft Drive
13 1 8041250-13 Impeller & shaft Driven
14 3 8041250-14 Bearing, Ball
15 1 8041250-15 Bearing, Roller
16 4 8041250-16 Pin, Dowel
17 2 8041250-17 Gear Nut
19 1 8041250-19 Key
21 3 8041250-21 Plug, Pipe
23 6 8041250-23 Screw Hex
25 1 8041250-25 Breather (Plug Vent)
26 * 8041250-26 Screw, Hex
27 4 8041250-27 Seal, Lip Bearing
31 4 8041250-31 Screw, Hex, Nylock
32 6 8041250-32 Screw, Hex
33 1 8041250-33 Seal Lip-Drive
34 2 8041250-34 Clamp Plate
35 2 8041250-35 Foot
39 4 8041250-39 Washer Mounting
40 2 8041250-40 Screw Socket
42 2 8041250-42 Screw Hex
48 4 8041250-48 DE Oil Slinger Set Screw
50 1 8041250-50 Drive End Cover
52 2 8041250-52 Drive End Qil Slinger
53 2 8041250-53 Oil Sight Glass

*Quantities vary by blower.




Water Pump Assembly 1S2021

& A7
/_ @\ 0 PRESSURE SUPPLY HOSE
/ © o I O\ = SHOWN IN WATER

/ B . 5\ \ , TANK ASSEMBLY
S\ __dh \
il Pl
, o J (2l li(il_!‘
—2 | '\
S {I

7 /f
V) NV

“‘\' BYPASS TO WATER TANK
SHOWN IN WATER

@ © (19) TANK ASSEMBLY

SUCTION SUPPLY HOSE

SHOWN IN WATER ANTIFREEZE HOSE
TANK ASSEMBLY SHOWN IN WATER
TANK ASSEMBLY

102810-E VACASSY302




Water Pump Assembly

ITEM QTY PART NO.
1 1 8031279
4 u000420
4 U210060
4 U200600
2 1 8030961
1 U410094
3 1 8030340
4 1 T400080
5 1 8040972
2 8030525
6 1 8040177
7 1 T401140
8 1 T401125
9 1 T400805
10 1 8031267
1" 1 T401102
12 1 T402153
13 1 T400030
14 1 T401160
15 1 T402160
16 2 T400080
17 1 T400100
18 1 8043859
19 1 8040751
20 1 8040893
21 1 T400110
22 1 8030372
23 1 8044125
* 2 8041803
2 8034157
2 8041082
2 8040876
*NOT SHOWN

102810-E

DESCRIPTION

WATER PUMP

SCREW, HC 3/8”-16 X 1”
WASHER, LOCK 3/8”

WASHER, FLAT 3/8”

WATER PUMP CLUTCH

KEY 5/16” X 5/16” X 1 3/8”
SAFETY RELIEF VALVE 6GPM
REDUCER 12MP-8MJ

HOSE VAC PUSH 12-8 1/2
FITTING HOSE #12FJ PUSH LOCK
VALVE, UNLOADER, PULSAR 3
ELBOW, 90 1/2"MP-1/2"MJ
REDUCER, 3/8MP-1/2FJ

UNION, 3/8 MP - 3/8 MP

FLOW SWITCH

ELBOW, 90 6MJ-6MP

TEE 6MJ 6MJ 6FJ

REDUCER, 6MP 8MJ

ELBOW, 90 3/4 MJ - 1/2 MJ

TEE, 3/4FP-3/4FP-3/4FP
REDUCER, 12MP 8MJ

UNION, 12MP 12MJ

WATER PUMP FILTER BRACKET
ROD TIGHTENERWELD'T
TENSIONER BLOCK, ADJUSTING
UNION, 1/4FP-1/4MJ

WATER PRESSURE GAUGE 1/4NPT
HOSE VAC PUMP TO GAUGE 4-24 ST-90

BELT,AX 47 (67/73HP)

BELT, AX 39 (36HP)

BELT, AX 48 (99HP COMP 1025 CFM)
BELT, AX 45 (49HP)

1S2021

VACASSY302




Water Pump TS2021

1 12 13 14 15 16 17 18 19 20

54 53 52 b1

TORQUE SPECS*

*Decrease torque by 20%
if threads are lubricated

Position Ft. Lbs.
2 221
10 73.7
12 14.7
27 7.3
29 13.2
30 14.7
32 14.7
38 14.7
49 29.4
51 29.4
53 29.4

072908

N-M
29.9
99.9
19.2

17.9
19.2
19.2
19.2
39.8
39.8
39.8

21 22 23 24 25 26 27 28 29

VACASSY325




Water Pump TS2021

ITEM QTY. PART #

1 1 8031280-1

2 8 8031280-2

3 8 8031280-3

4 8 8031280-4

5 6 8031280-5

6 6 8031280-6

7 6 8031280-7

8 6 8031280-8

9 6 8031280-9

10 6 8031280-10
" 6 8031280-11
12 8 8031280-12
13 1 8031280-13
14 2 8031280-14
15 2 8031280-15
16 3 8031280-16
17 3 8031280-17
18 1 8031280-18
19 1 8031280-19
20 1 8031280-20
21 1 8031280-21
22 6 8031280-22
23 1 8031280-23
24 3 8031280-24
25 3 8031280-25
26 3 8031280-26
27 5 8031280-27
28 1 8031280-28
29 6 8031280-29
30 1 8031280-30
31 4 8031280-31
32 6 8031280-32
33 6 8031280-33
34 3 8031280-34
35 3 8031280-35
37 3 8031280-37
38 3 8031280-38
39 1 8031280-39
40 2 8031280-40
41 1 8031280-41
42 3 8031280-42
43 3 8031280-43
44 3 8031280-44
45 3 8031280-45
46 3 8031280-46
47 3 8031280-47
48 2 8031280-48
49 4 8031280-49
50 4 8031280-50
51 1 8031280-51
52 1 8031280-52
53 1 8031280-53
54 1 8031280-54
56 3 8031280-56

072908

DESCRIPTION

Manifold

Screw, M8 x 70
Washer, M8 x 4
O-ring, .674 x .103
Seat, Valve

Plate, Valve
Spring

Guide, Valve
O-ring,.797x.103
Cap

Valve Assembly
Screw, M8 x 16
Cover, Crankcase

O-ring, 2.675 x .103

Bearing, Roller
Seal, Oil

Bushing
Crankcase

Oil Dip Stick
O-ring, Cover
Crankshaft

Ring, Snap

Key

Pin, Wrist

Guide, Plunger
Rod, Connecting
Screw, M6 x 30
Cover, Crankcase
Oil Indicator

Cap
0O-ring,.426x.070
Screw, M8 x 35
Washer, M8.4
Washer, M14
Plunger (20 mm)
Washer

Screw, Plunger
Cover, Crankcase
Shim

Seal, QOil

O-ring, 1.364x.070
Retainer, Packing
Packing

Ring, Head, M20
Intermed. Ring
Testop Ring
Pump Feet
Screw, M10 x 18
Washer, M10.2
Cap

Washer, M21.5
Cap

Washer, M17.5

Seal,Low Press,20mm

KIT #

8031280-KIT1
8031280-KIT2
8031280-KIT3
8031280-KIT4
8031280-KIT5
8031280-KIT6

8031280-KIT7
8031280-KIT10
8031280-KIT28

8031280-KIT69
8031280-KIT71

ITEM #S
INCL’D INKIT

4,5,6,7,8(11)
16

41

9,10

9,10

31, 34

36, 37, 38

45

42, 43

42, 43, 44,
45, 45, 47, 56
44, 47, 56
46, 47

NO.OF ASSY NO.OF CYLKIT

IN KIT WILL SERVICE
6 3
3 3
2 0
6 3
6 3
3 3
6 3
3 3
1 1
3 3
3 3

VACASSY325




Unloader Valve YU2140

Increase
Pressure

D

- Decrease
Pressure

\O utlet

. Inlet

072908

VACASSY326




Unloader Valve YU2140

ITEM QTY PART #
1 1 8030341-1
2 1 8030341-2
3 1 8030341-3
4 1 8030341-4
5 1 8030341-5
6 1 8030341-6
7 1 8030341-7
8 2 8030341-8
9 1 8030341-9
10 1 8030341-10
12 1 8030341-12
13 2 8030341-13
14 1 8030341-14
15 1 8030341-15
16 1 8030341-16
17 1 8030341-17
18 1 8030341-18
19 1 8030341-19
20 1 8030341-20
21 1 8030341-21
22 1 8030341-22
25 1 8030341-25

072908

DESCRIPTION
OUTLET CONNECTION
SPRING
CHECKVALVE
SEAT

SS BALL

SPRING

INLET CONNECTION
O-RING

O-RING

VALVE HOUSING
PLUG

BACKRING

O-RING

O-RING

BACKRING

NUT

SPRING GUIDE

SPRING-GREEN (YU2140)

PISTON HOUSING
PIN
PISTON

O-RING

VACASSY326




Water Pump Assembly KE24

031710-E

BYPASS TO
WATER TANK

TO SUPPLY
JETTER REEL

HOSE TO TANK
CLEAN OUT

BALL VALVE
‘-"‘\’\

HOSE TO
DRAIN LINE

HOSE TO

WATER GAGE <y

HOSE TO
ANTIFREEZE
CONTAINER

VACASSY305




Water Pump Assembly KE24

ITEM QTY PARTNO.

1 1 8042352
2 1 8040556
* 1 T400139
* 1 T403085
3 1 T404030
4 1 T402160
5 1 T400618
6 1 T422080
7 1 8044647
8 4 8041312
9 1 8042940
10 4 8040677
1" 1 T420120
12 1 T403110
13 1 8031291
14 1 T402155
15 1 T403130
16 1 T402153
17 1 8042267
18 1 T400813
19 1 8031267
20 2 T401102
21 1 T421040
22 1 8041049
23 2 T401140
24 1 T401160
25 1 T400070
26 1 T400814
27 1 8030341
28 2 8043317
29 1 8044167
30 1 8030020
31 1 T400119
32 1 8043248
* 1 8040644
33 1 8043076
34 1 T400080

031710-E

DESCRIPTION

WATER PUMP KE24
SV2-300 SAFETY RELIEF VALVE
UNION, 1/2 MP-1/2 FBSPP
REDUCER, 3/4MP-1/2FP
REDUCER, 1/2MP-3/4AMP

TEE, 3/4FP-3/4FP-3/4FP
REDUCER, 1”"MP X 1 1/4’"MP
COUPLING, 1 1/4”

HOSE ASSY VAC 8-14 ST-ST
FITTING, HOSE BARB 20HB-20MP
HOSE VAC CLEAR VINYL 1 1/4-18”
CLAMP, HOSE 1 1/2

STREET ELBOW 90 - 1 1/4”
REDUCER, 1 1/4’MP-1/2"FP GALV
UNION, 1/2MP-3/8MJ

TEE, 1/2"FJ-1/2"MJ-1/2"MJ

UNION, 8FJ-6MJ

TEE, 6MJ-6MJ-6FJ

ORIFICE 6MJ-6FJ .094”

UNION, 6FJ-6MP

FLOW SWITCH

ELBOW, 6MJ-6MP

NIPPLE, PIPE 1 1/4’"MNPT
TEE, 1 1/4” PIPE

ELBOW, 8MP-8MJ

ELBOW, 12MP-12MJ

UNION, 1/2MP-3/4MJIC

UNION, 8MP-8FJ

VALVE, UNLOADER, GREENSPRING
TENSIONER BLOCK, ADJUSTING
PUMP BRACKET KE24A

ROD, TENSIONER

UNION, 3/8MBSPP X 3/8FP
SHEAVE, 9.75” OD SK 2-GROOVE
BUSHING, SK

HOSE VAC CLEAR VINYL 1 1/4-37”
REDUCER, 3/4"MP X 1/2"MJ

VACASSY305




Unloader Valve PULSAR3KHP

S N Y i Gy -k
O =0MNWwWBEBNOO®

T
<

DISCHARGE
20 21 22 23 24
1IN FTf

050409 VACASSY328




Unloader Valve PULSAR3KHP

ITEM QTY PART #

1 1 8040177-1
2 2 8040177-2
3 1 8040177-3
4 1 8040177-4
5 1 8040177-5
6 1 8040177-6
7 1 8040177-7
8 2 8040177-8
10 2 8040177-10
11 1 8040177-11
12 1 8040177-12
13 1 8040177-13
14 1 8040177-14
15 1 8040177-15
16 1 8040177-16
17 1 8040177-17
20 1 8040177-20
21 1 8040177-21
22 1 8040177-22
23 1 8040177-23
24 1 8040177-24
27 1 8040177-27
28 1 8040177-28
29 1 8040177-29
30 1 8040177-30
31 1 8040177-31
32 2 8040177-32

050409

DESCRIPTION

INLET FITTING, 3/8 NPT-F
O-RING, .676ID X .070CS
BALL SPRING

SS BALL, 13/32

O-RING, .437ID X .070CS
SS SEAT, .5510D X .335ID
BRASS BODY, 3/8 NPT
PLUG, 3/8"NPT

BACKUP RING

O-RING, .424ID X .103CS
SSPISTON

OORING, .299ID X .103CS
BACKUP RING

PISTON HOUSING
LOCKING PIN

BLUE SPRING

O-RING, .2361D X .118CS
CHECK VALVE

SS SPRING

O-RING, .739ID X .070CS
OUTLET FITTING, 3/8NPT-F
PLASTIC PLUG for KNOB
ZINC NUT, M8

INSERT M8

PLASTIC KNOB
WASHER, 9mm X 24mm

BRASS NUT, M8

VACASSY328




65 %\MU/J
B\:ﬁﬁﬂkfww@; 02 6 61 €
85 —&~ ﬁﬁﬁﬂ.ﬁm@

::.Hfjr!%‘

Water Pump Assembly KE24

OF B BE LE 9 SE PE

VACASSY329

071509-E




Water Pump Assembly KE24

ITEM QTY PARTNO.

1 1 8042352-1

2 2 8042352-2

3 2 8042352-3

4 8042352-4

5 1 8042352-5

6 1 8042352-6

7 1 8042352-7

8 1 8042352-8

9 20  8042352-9

10 1 8042352-10
11 1 8042352-11
12 1 8042352-12
13 1 8042352-13
14 1 8042352-14
15 7 8042352-15
16 6 8042352-16
17 1 8042352-17
18 1 8042352-18
19 1 8042352-19
20 1 8042352-20
21 3 8042352-21
22 3 8042352-22
23 3 8042352-23
24 3 8042352-24
25 3 8042352-25
26 3 8042352-26
27 3 8042352-27
28 3 8042352-28
29 1 8042352-29
30 1 8042352-30
31 1 8042352-31
32 1 8042352-32
33 1 8042352-33
34 3 8042352-34
35 3 8042352-35
36 3 8042352-36
37 3 8042352-37
38 3 8042352-38
39 3 8042352-39
40 3 8042352-40
41 8 8042352-41
42 14 8042352-42
43 2 8042352-43
44 6 8042352-44
45 6 8042352-45
46 12 8042352-46
47 6 8042352-47
48 3 8042352-48
49 6 8042352-49
50 6 8042352-50
51 6 8042352-51
52 3 8042352-52
53 3 8042352-53
54 3 8042352-54
55 3 8042352-55
56 3 8042352-56
57 1 8042352-57
58 6 8042352-58
59 3 8042352-59

071509-E

DESCRIPTION

PUMP CRANKCASE

ROLLER BEARING 33207/Q

O-RING D. 80,6X2,62

SHIM 0,1

SHIM, 25

SHIM, 0,35

RING ZJ45

OILLEVEL INDICATOR

O-RING D. 39,34X2,62

OIL LEVEL INDICATOR SIDE BEARING COVER
SCREW TCEI M6X16 UNI 5931

O-RING D. 13,95X2,62

PLUG G3/8”

DIPSTICK

CRANKCASE COVER

O-RING D. 196,52X2,62

PLUG FORD. 15 PORT

CONNECTING ROD SCREW
CRANKSHAFT

CRANKSHAFT KEY

MOTOR SIDE BEARING COVER

OIL SEAL 35X52X7 SPEC
CONNECTINGROD

PISTON

PIND. 18X36

SEAL 36X47X7

WIPER

PLUNGER KE24

O-RINGD. 11X2 SPEC
PLUNGERBOLT

PLUG G1/2"°X18

WASHER D.1/2”

PLUG G1"X17

WASHERD.1”

MANIFOLD D22-24

OR D.50C52X1.78 KIT 2002-3-4-5-6-7-8-9-10-11
PACKING RETAINER D.24

PACKING D.24 L.P. KIT 2006-2007
MIDDLE RING D.24 KIT 2007

RESTOP RING D.24 KIT 2006-2007
PACKING D.24 H.P. KIT 2006-2007
FRONT RING D.24 KIT 2007

SCREW TCEI M10X110 UNI 5931
SCREW TCEI M10X25 UNI 5931 SPEC.
VALVE COVER

VALVE PLUG

BACK UP RING D.32,4X36,5X1,5
O-RING D.29.82X2,62 KIT 2000-2001
SUCTION/DELIVERY VALVE GUIDE PLATE KIT 2000-2001
DELIVERY VALVE SPRING KIT 2001
SUCTION/DELIVERY VALVE PLATE KIT 2000-2001
SUCTION/DELIVERY VALVE SEAT KIT 2000-2001
BACK UP RING D.31X35,5X1,5
DELIVERY VALVE ASSEMBLY KIT 2001
SUCTION VALVE SPRING KIT 2000
O-RING D.10,82X1,78

PLUG G1/4"X13

SUCTION VALVE ASSEMBLY KIT 2000
HYDRAULIC MOTOR FLANGE
SCREW TCEI M8X30 UNI 5931
CONNECTING ROD (COMPLETE)

VACASSY329




Compressor Assembly

122908 VACASSY221




Compressor Assembly

122908 VACASSY221




Compressor Assembly

VACASSY221

122908




Compressor Assembly

122908

QTY

A0 N m el e o e cd e cd e el ed el el e e e e e e Ay A A NN SN N DA A

PART NO.
8044503

8044569
T402034
T400020
T421010
8044667
8044570
T400110
T402038
8044544
8044542
X000113
8044286
8044457
8044743
8043047
8043049
8044747
8044748
8044745
8044746
8043841
8044750
8044744
8044761
8043304
8044749
8043659
T401095
8044264
T421008
T401230
T401341
8044263
T400580
T402219

DESCRIPTION

BRACKET AIR COMPRESSOR REGULATOR BLOWOFF AND BYPASS SOL

VALVE REGULATOR COMPRESSOR
TEE, 1/4MP 1/4MP 1/4MP

UNION 4MJ - 4MP

NIPPLE, CLOSE 1/4MP

VALVE SHUTTLE 1/4FP 1/4FP 1/4FP
VALVE BLOWDOWN COMPRESSOR
UNION 4FP -4MJ

TEE, 4MJ 4MJ 4MP
ORIFICE 4MJ -4FJ .062”

VALVE SOLENOID AIR 3-WAY ROSS
1/2” STRAIN RELIEF CONNECTOR
COMPRESSOR MOUNTING BRACKET
COMPRESSORAIRFILTER BRACKET
COMPRESSOR (POWERTECH MODEL)
ELBOW RUBBER COMPRESSOR INTAKE
COMPRESSORAIRFILTERHSG
HOSE ASSY VAC 4-13” ST-ST
HOSE ASSY VAC 4-13” ST-90
HOSE ASSY VAC 4-20” ST-90
HOSE ASSY VAC 4-10" ST-90

HOSE ASSY VAC 4-25” ST-ST
HOSE ASSY VAC 1 1/2-25” ST-ST
HOSE ASSY VAC 4-76” ST-ST
HOSE ASSY VAC 12-24” ST-ST
HOSE ASSY VAC 4-47” ST-ST
HOSE ASSY VAC 4-23 1/2” ST-90
SWITCH TEMP OIL COMP 165F
ELBOW, 90 1/4’MB - 1/4”"MJ

VALVE, INLINE CHECK 1/8P

1/8” CLOSE NIPPLE

ELBOW, 90 1/4’MB X 1/4’"MJ
ELBOW, 3/4MB - 3/4MJ

ELBOW, 1/8MP X 1/4MJ W/CHECK AND ORIFICE

UNION, 1 1/2MP - 1 1/2MJ
TEE, 1 1/2FP - 1/2FP - 1 1/2FP

VACASSY221




Compressor Tank Assembly

112009-E VACASSY222




Compressor Tank Assembly

VACASSY222

112009-E




Compressor Tank Assembly

ITEM QTY PART NO.
1 1 8044347-1
2 1 T402224

3 1 8044347-8
4 2 T401040

5 1 8044347-2
6 3 T401100

7 1 T402223

8 1 T402038

9 2 8044347-7
10 1 8044347-4
1 1 8044762
12 1 8044744
13 1 8044751
14 1 8044763
15 1 8042860
16 1 8044347-6
17 1 8044347-3
18 1 T421213
19 1 T400585
20 1 T400100
21 1 T421010
22 1 T400580
23 1 T420335
24 1 8043020
25 1 8044347-5
26 1 8044521
27 1 8044522
28 1 8044765
29 1 T402160
30 1 8043659
31 1 T430040
32 1 T401628
33 1 8044764
34 1 8042497

* 1 8042495

* 1 8042496
35 1 T403085
36 1 T421119
37 1 8044347-9

112009-E

DESCRIPTION

TANKRECEIVER

TEE, PIPE GALV 1 1/2"FP

GLASS, SIGHT OILLEVEL 11°/2
ELBOW,90 3/4"MP-3/4MP

CLAMP BAND

ELBOW,90 1/4"MP-1/4"MJ

TEE, 1"FP-1/4"FP-1"FP

TEE, 1/4"MJ-1/4"MJ-1/4"MP
ORIFICE, HEX.047 DIA.

TUBE SEPARATOR DRAIN W/FITT
HOSE ASSY VAC 4-46 1/2” ST-90
HOSE ASSY VAC 4-76” ST-90
HOSE ASSY VAC 1 1/2- 66" ST-90
HOSE ASSY VAC 4-60” ST-90
HOSE ASSY VAC 12-95” ST-ST
VALVE, RELIEF 175 PSI 1/2 NPT
VALVE PRESSURE MINIMUMAIR
NIPPLE,HEXRED 1 1/4 X1
BUSHINGPVC 1.25'MP X .750"FP
UNION, 3/4"MP-3/4"MJ
NIPPLE,CLOSE 1/4"MP

UNION, 1-1/2"MP-1-1/2"MJ
ELBOW,90 1-1/2"FP PIPE

FILTER OIL COMPRESSOR SPIN-ON
ELBOW, PIPE STREET GALV 1/2
COMPRESSOR COOLER BRACKET
COMPRESSOR COOLER BRACKET
HOSE ASSY VAC 12-50” ST-90
TEE,3/4"FP-3/4"FP-3/4"FP
SWITCH TEMP OIL COMP 165F
COUPLING, FEMALE 3/4” FNPT
ELBOW,90 3/4"FJ-3/4"MJ

HOSE ASSY VAC 12-53” ST-90
OIL COOLER SHROUD

OIL COOLER FAN

OILCOOLER

REDUCER, 3/4"MP-1/2"FP

NIPPLE, PIPE GALV 1" X 21/2"
PLUG, O-RING 1 1/4 SAE

VACASSY222




Electrical Control Bracket

VACASSY550

071808




Electrical Control Bracket

ITEM QTY
1 1
7
2
2
3
1
1
6
5
2 1
3 1
4 1
5 1
6 2
7 1
1
8 1
* 1
* 1
* 1
* 1
* 1
* 1
* 1
* 1
* 1
*NOT SHOWN

071808

PART NO.

X000213
X000205
X000206
X000207
X000237
X000236
X000210
X000209
X000208
8042282
X000240
8043127
X400050
8043742
8043800
8043801
8050016

X200005
X300222
X300219
X300220
X300221
X300221
X300222
X300224
X300225

DESCRIPTION

BUSSMAN VEC

FUSE 5A

FUSE 10A

FUSE 20A

FUSE 30A

CIRCUIT BREAKER 20A

CIRCUIT BREAKER 30A

RELAY 35A/25A

DIODE 6A

SWITCH, DELAY RELAY
RELAY TIME 30 SECOND
CONTROL PANEL - HARNESS MTG PLATE
BATTERY, 31-MHD WORKAHOLIC
BATTERY HOLD DOWN ROD ASSY
FUSE HOLDERAMG

FUSE 250A AMG

BATTERY HOLD DOWN

HARNESS VAC CONTROL

BATTERY GROUND CABLE
BATTERY HOT CABLE 18"
ENGINE TO FUSE HOT 1GA 60"

HYD PUMP TO FUSE HOT 1GA 36"

ELEC CONTROL BOX TO FUSE HOT 1GA 36"
ELEC CONTROL BOX GROUND 1GA 18"
ENGINE GROUND 1GA 21"

HYD PUMP GROUND 1GA 24"

VACASSY550




Control Panel

e

10

|

® |7

© Lojol 8

1017
8@79

8

VACASSY504

092209-E




Control Panel

ITEM QTY PART NO.
1 1 8043128
2 1 J200031
3 3 X000260
4 1 X000280
5 1 X000273
6 1 X000272
7 1 X000274
8 1 X100001
9 1 X000300
10 1 8030458
1 1 X000271
12 2 X000270
13 1 X000270

1 X000271
14 1 X000290

1 X000274
* 1 8030829
*NOT SHOWN

092209-E

DESCRIPTION

CONTROL PANEL - MAIN PLATE

DECAL - CONTROL PANEL

LIGHT LED DUAL PANEL

E-STOP

ROCKER SWITCH SPST (ON) NONE -OFF
ROCKER SWITCH DPST (ON) NONE -ON
ROCKER SWITCHDPDT (ON) OFF (ON)
FUEL GAUGE

HOURMETER

IGNITION SWITCH

ROCKER SWITCH DPST ON -ON
ROCKER SWITCH SPST ON -OFF
ROCKER SWITCH SPST ON -OFF
ROCKER SWITCH DPST ON -ON
ROCKER SWITCH PLUG

ROCKER SWITCHDPDT (HYD. JACK OPTION)

KEY, IGNITION - KUBOTA

VACASSY504




Hydraulic Pump w/ Bracket

091709-E

#6 SAE PORTS

—J e F =

ooooooooo
ccccccccc

VVVVVVVVVVV
FFFFFFFFFFFFF
i

VACASSY250




Hydraulic Pump w/ Bracket

TEM QTY NUMBER DESCRIPTION
1 8040486 HYDRAULIC PUMP 12V 3QT
8041601 HYDRAULIC PUMP 12V 6QT (HYDRAULIC DOOR OPTION)
2 u000420 SCREW, HC 3/8"-16 X 1
2 U210060 WASHER, LOCK 3/8"
2 U200600 WASHER, FLAT 3/8"
2 T400037 UNION 6MB-6MJR
2 8040973 HOSE ASSY VAC 6-20 ST-90
2 T400391 BULKHEAD 6MP 6MP
1 1 8041601-14 VALVE, 4 WAY - 2 POSITION (12V)
2 1 8041601-15 COIL, 10 VDC GROUNDED W/DEUTSCH CONN
3 1 8041601-16 CARTRIDGE, 4 WAY -2 POSITION
4 1 8041601-17 VALVE, 2 WAY -2 POSITION (12V) GROUNDED
5 1 8041601-18 COIL, 10 VDC, 2 WAY-2 POS GRND W/DEUTSCH CONN
6 1 8041601-19 VALVE 12V HYD 2 WAY-2 POS
7 1 8041601-20 STRAP, MOTOR SOLENOID CONNECTING
8 2 8041601-21 SCREW, RND HD MACH 10-32 X 1/4"
9 1 8041601-22 SWITCH, SOLENOID 12VDC, 3 POST GRND
10 1 8041601-23 PUMPASSY
1 1 8041601-24 O-RING INDUST 3-5/8 X 3-7/8 X 1/8
12 1 8041601-25 PARTS KIT-VALVE ASSY, POPPET/BALL CHECK
13 1 8041601-26 PLUG
14 1 8041601-27 SEAL
15 1 8041601-28 PLUG, #8 SAE
16 1 8041601-29 VALVE, PRESS, COMP ORIFICE
17 2 8041601-30 PARTS KIT, RELIEF VALVE
18 1 8041601-31 MOTOR, ELECTRIC 12VDC
19 1 8041601-32 BEARING, BASE, MOTOR
20 1 8041601-33 NUT, HEX 5/16-24
21 1 8041601-34 WASHER, LOCK 5/16"
2 8041601-38 SCREW, HEXHEAD, 1/4-20 X 1-3/8"
1 8041601-41 PLUG, 3/8"NPTF
22 1 8041601-42 TUBE, RETURN (1/8")
23 1 8041601-43 SCREEN, FILTER (SUCTION)
24 1 8041601-44 TUBE, FILTER SUCTION 3/8 NPT 90 DEG
25 1 8041601-45 6QT RESEVOIR POLY
* 8040486-45 3QT RESEVOIR POLY
* 8041601-48 4.5QT RESEVOIR POLY
26 1 8041601-46 PLUG, VENT, 3/8" NPT
27 1 8041601-47 CLAMP, HOSE WORM GEAR (IN SERIES)
* 1 X200002 HYDRAULIC PUMP WIRE HARNESS
* 1 8043499 HYDRAULIC PUMP MOUNT
8044297 HYDRAULIC PUMP MOUNT (REVERSE FLOW)
8045336 HYDRAULIC PUMP MOUNT (412 BLOWER)
*NOT SHOWN

091709-E VACASSY250




125 Gallon
Saddle Tanks

Water Tank Assembly

VACASSY603

072208




Water Tank Assembly 125 Gallon
Saddle Tanks

ITEM QTY NUMBER DESCRIPTION
1 1 8040782 125 GALLON WATER TANK (STREETSIDE)
2 1 8043927 HOSE REEL
1 8030351 BALL VALVE, STEEL 6FP
2 u010017 U-BOLT 1 1/2" X 1/4-20 UNC
4 U120100 NUT, LOCK 1/4-20
4 U200020 WASHER, FLAT 1/4"
2 T400028 UNION, 3/8"MP - 3/8"MJ
1 8043094 HOSE REEL BRACKET
1 8041830 HOSE 3/8" X 30’
* 8030842-100 HOSE 3/8” X 100’ (OPTIONAL)
1 8030526 QUICK DISCONNECT 1/4" FEMALE
1 8030504 REDUCER, 3/8FP - 1/4"MP
3 2 8041119 WATER TANK LID
4 4 8040084 WATER TANK STRAP
5 1 8040782-1 125 GALLON WATER TANK (CURBSIDE)
1 8043806 SWITCH, WATER SHUTOFF BOTTOM MOUNT
8030343 SWITCH, WATER SHUTOFF SIDE MOUNT
6 1 8041465 HOSE VAC PUSH 8-66
2 8030524 1/2" PUSH LOCK FITTING
1 8030518 1/2" BULKHEAD 45 DEG
7 1 8031125 REDUCER, 1/4’FP - 3/8"FJ
8 4 U120100 NUT, LOCK 1/4"-20
4 U200020 WASHER, FLAT 1/4"
9 2 8041311 ELBOW, 1 1/4FP -1 1/4FP
10 1 8030351 BALL VALVE, STEEL 6FP
1" 2 u010017 U-BOLT 1 1/2" X 1/4-20 UNC
12 1 8040670 BALL VALVE BRACKET
13 1 T402153 TEE 6MJ 6MJ 6MJ
14 1 8030923 FILTER, WATER HIGH PRESSURE
15 1 8031126 REDUCER, 1/4”FP - 3/8"MJ
16 4 8041312 FITTING HOSE BARB 1 1/4
17 1 8041310 TEE 1 1/4FP -1 1/4FP - 1 1/4FP
18 1 T403100 REDUCER, 20MP - 12FP
19 1 T400100 UNION, 12MJ - 12MP
20 1 T400101 UNION, 12FJ - 12MP
21 1 T000185 BALL VALVE, BRASS 3/4"FP
22 1 T404060 REDUCER, 16MP - 12MP
23 1 8040186 STRAINER
24 1 T400450 REDUCER, 12MJ - 16MP
25 1 8041058 HOSE VAC PUSH 12-36
2 8030525 FITTING HOSE #12FJ PUSH LOCK
26 1 8041309 ELBOW, 1 1/4FP -1 1/4FP
27 2 8041311 ELBOW, STREET 1 1/4"
28 2 8041523 HOSE, VAC CLEAR VINYL 1 1/4-24
29 4 8041312 FITTING HOSE BARB 1 1/4"
30 1 8043664 BALL VALVE TO WATER PUMP HOSE #6-36 ST-90
31 1 8043949 BALL VALVE TO TANK CLEANOUT HOSE #6-215 ST-90
32 1 8041477 HOSE REEL TO BALL VALVE HOSE #6-140 ST-ST
33 4 8043860 STRAP, EYEBOLT 1” X 62" OAL

oream VACASSY603




205 Gallon
Water Tank Assembly Saddle Tanks

072009-E VACASSY612




Water Tank Assembly 205 Gallon
Saddle Tanks

ITEM QTY NUMBER DESCRIPTION
1 2 8043805 TANK, WATER 205 GAL. POLY.
* 1 8030518 1/2” BULKHEAD 45 DEG
2 1 8043076 HOSE VAC CLEAR VINLY 1 1/4-37”
3 1 8044266 FITTING HOSE BARB 20HB-20MP
4 1 8043843 REDUCER, 1 1/4’MP - 1/2’FP GALV
5 2 8030996 ADAPTER, FEMALE 2”
6 1 8031001 Y-STRAINER, 2”
7 1 8030998 BALL VALVE, BANJO 1 1/2”ID
8 1 8043949 BALL VALVE TO TANK CLEAN OUT HOSE #6-215 ST-90
2 T320040 FITTING HOSE 6HO-6FJ
9 4 T401102 ELBOW, 6MJ-6MP
10 4 u010017 11/2” CLAMP HOOK 1/4-20 THD
1 2 8030351 STEEL BALL VALVE, 3/8” NPT
12 2 8040670 BALL VALVE BRACKET
13 8 u120142 NUT, LOCK FLANGED .250-20 G2
8 U200020 WASHER, FLAT 1/4”
14 1 T402153 TEE, 6MJ-6MJ-6FJ
15 1 8031125 UNION, 4FP-6FJ
16 1 8030923 FILTER, WATER HIGH PRESSURE
17 1 8043664 BALL VALVE TO WATER PUMP HOSE #6-36 ST-90
18 1 8041477 HOSE REEL TO BALL VALVE HOSE #6-140 ST-ST
2 T320040 FITTING HOSE 6HO-6FJ
19 1 8031219 COUPLING, 2" ALUM MP X FCAMLOCK
20 1 8044398 QUICKFILL 205 GAL
21 1 8045635 HOSE VAC CLEAR VINLY 27-122
2 8043397 CLAMP VAC CLEAR HOSE 2”
22 2 8045636 HOSE VAC CLEAR VINLY 2”-36
2 8043397 CLAMP VAC CLEAR HOSE 2”
23 6 T410115 HOSE BARB 2”
24 1 8043927 HOSE REEL
25 1 8043094 WATER HOSE VALVE BRACKET
26 1 8045386 SWITCH, WATER TANK BOTTOM LONG
* NOT SHOWN

072009-E VACASSY612




Hose Reel Assembly

VACASSY751

072208




Hose Reel Assembly

ITEM QTY NUMBER DESCRIPTION
1 8043927 HOSE REEL, SP 3/8" X 150'
1 1 8043927-1 KIT-HOSE REEL HANDLE W/HARDWARE
2 1 8043927-2 KIT-LOCKING LATCHAND SPRING
3 1 8043927-3 KIT-HOSE GUIDE
4 1 8043927-4 KIT-SCREW, WASHER, BOLT SET
5 1 8043927-5 KIT-BASE
6 1 8043927-6 KIT-BUSHINGS (2)
7 1 8043927-7 KIT-BREAKING SPRING
8 1 8043927-8 KIT-REEL
9 1 8043927-9 KIT-HOSE CLAMP AND SCREW SET
10 1 8042412 HOSE VAC ASSY 6-33 ST-ST FNPT
1" 1 8043927-11 KIT-SWIVEL MOUNTING COLLAR
12 1 8043927-12 KIT-3/8" HIGH PRESSURE SWIVEL 5000 PSI

072208 VACASSY751




V800HD/V1200HD
SADDLE TANKS

Skid Assembly

VACASSY874

071609-E




Skid Assembly

ITEM QTY
1 1
1
2 4
4
4
4
8
24
8
8
3 10
4 10
10
10
5 15
6 2
7 2
8 1
9 2
6
10 1
11 1
12 1
071609-E

PART #

8044331
8044545
8030904
u000560
8030389
u120110
u000420
U200060
U210060
U100060
8040240
8040038
8040038-1
8040038-2
8042812
8044390
8044408
8044410
8041376
u030015
8044451
8045513
8045536

V800HD/V1200HD
SADDLE TANKS

DESCRIPTION

V800HD SKID-WELDMENT

V1200HD SKID-WELDMENT

ISOLATOR 840LB

SCREW, HC 3/8-16 X 3”

WASHER, SNUBBLING

NUT, LOCK 3/8”

SCREW, HC 3/8-16 X 1”

WASHER, FLAT 3/8”

WASHER, LOCK 3/8”

NUT, HEX 3/8-16

U-BOLT MOUNTING BLOCK

U-BOLT, 1/2-13 X 10”LG - 1 5/8’"GAP GR.8

WASHER, 1/2”

NUT, 1/2-20

GROMMET 2’ID3"0OD1/4’"WOG TRAILER SLOT MODEL
WATER TANKANGLE HOLDER

AIRFILTER PULLUP BAR

LADDER WELDMENT
PLASTIC STRIP, 1/4” X 1 1/2” X 30’

SCREW SOCKET FLAT HEAD 1/4-20 X 3/4”
EXHAUST ELBOW TANK PIVOT 4”

HOSE REEL BRACKET EXT. WELMENT (OPTIONAL JETTER)
JETTER CONTROL PLATE WELDMENT (OPTIONAL JETTER)

VACASSY874




Tool Rack Assembly

090909-E

HD

I-BEAM TRAILER
,, (2

VACASSY758




Tool Rack Assembly

ITEM

090909-E

[}

TY

NAEANPORAR_PRPOPRA_2O00WW_L,02DBA 2 a2 a8 a s

PART NO.

8040985
8040989
R700175
8041259
8041485
8041244
8044818
u000020
u000180
U200040
U210041
8044817
u000420
u120110
U200600
8041780
u000040
U200020
U120100
8043601
u000420
U200060
uU120110
u000040
U200020
U120100

DESCRIPTION

TOOL RACKWELDMENT, HD

TOOL RACK CLOSURE, HD

RCLIP 7/8”

STRAP, 10”

LANYARD CABLE

CLEVIS PIN 1/2” DIA. 3/4”
ANTIFREEZE BRACKET (I-BEAM TRAILER)
SCREW, HC 5/16 - 18 X 1.00”

SCREW, HC 5/16 - 18 X .750”

WASHER, FLAT 5/16”

NUT, LOCK, NY 5/16”

TOOL RACK BRACKET (I-BEAM TRAILER)
SCREW, HC .375-16 X 1.00

NUT, LOCK .375 - 16
WASHER, FLAT .375

ENCLOSURE STIFFENER BRACE (SKID UNITS)
SCREW, HC 1/4”-20 X .750”

WASHER, FLAT .250”

NUT, LOCK .250”

TOOL RACK BRACKET - VK (SKID UNITS)
SCREW, HC .375”-16 X 1.00”

WASHER, FLAT .375”

NUT, LOCK .375-16

SCREW, HC 1/4”-20 X .750”

WASHER, FLAT .250”

NUT, LOCK .250”

VACASSY758




Tools HD Reduction Tool

122607 VACASSY707




Tools

ITEM QrYy

O©CoO~NOOOTPA,WN-!

[ S G G G Y
O wWN—-O

*

NN —_2Aa A A aaaapiND 2N A aaaaat

*

* NOT SHOWN

122607

PART NO.
8043118
8042862
8042026
8042811
T400023
8030486
T320030
8031278
8030244
8030244
8041099
8030247
T400020
8030367
8030391
T401065
T401100
8030370
8031268

HD Reduction Tool

DESCRIPTION

TOOL VAC REDUCTION HD COMPLETE
TOOL VAC HEAD ASSY 3”

STRAIGHT SPRAY GUN

TOOL VAC REDUCTION PVC 3" X 48"
UNION 6MP 4FP

WATER QD 1/4 MNPT SS

FITTING, HOSE 4HO 4FJ

HOSE ASSEMBLY REDUCTION TOOL
VAC CLAMP BAND 3 1/2" PUNCHLOCK
VAC CLAMP BAND 3 1/2" PUNCHLOCK
TOOL VAC REDUCTION HD LOWERASSY
VAC WATER SUPPLY TUBE

UNION 1/4" MP-1/4" MJ STRAIGHT
VACFITT 1/4" FF-S
BANJO 3" MALE 3" FNPT

ELBOW, 3/8 MP - 3/8 FP

ELBOW 4MP 4MJ 90

REDUCTION TOOL NOZZLE
REDUCTION TOOL NOZZLE 45 DEG

VACASSY707




Tools 4” Suction Tool

072308 VACASSY710




Tools

ITEM

BON -

072308

_\_\_\_\_\o

TY

NUMBER
8040983
8040981
8040982
8030912
8030844

4” Suction Tool

DESCRIPTION

TOOL VAC SUCTION 4" COMPLETE
TOOL VAC HANDLE ASSEMBLY 4"
PVC VACUUM TUBE 4"

CLAMP, 4.5" PUNCHLOK
COUPLING, 4"BANJO

VACASSY710




Wash Wand

Tools

VACASSY711

052208




Tools

Item Qty

N

052208

Number
8030348
8030928
8030847

8031308

Description

TOOL VAC SPRAY WAND COMPLETE
TRIGGERASSEMBLY

WAND

NOZZLE

Wash Wand

VACASSY711




Tools Lawn Sweeper 3”

071708 VACASSY713




Tools

ITEM QTY PART #
1 8030287
8030391
8042605
8043887
8043925
8043928
8043931
8043933
J300080
8043932

2 OO NOOUTRAWN-=
AN a2 AN

071708

Lawn Sweeper 3”

DESCRIPTION
3"HOSE X 3"MNPTADAPTER
BANJO 3"MALE 3" FNPT
CLAMP T-BOLT 3" (350)
WHEEL 6" PNEUMATIC
DUCKBILL 3"ALUMINUM

LS WHEEL WELDMENT
WHEELADJUSTERS (1 LEFT/1 RIGHT)
LS HANDLE WELDMENT
HANDLE GRIP

PVC 3” X 30”

VACASSY713




Valve Box Cleanout Tool

VACASSY714

050709




Valve Box Cleanout Tool

ITEM QTY PART NO. DESCRIPTION
1 1 8042862 REDUCTION TOOL HEAD WELD'T
2 1 8042026 STRAIGHT SPRAY GUN
3 1 8030391 BANJO 3"MALE FNPT
4 1 T401100 ELBOW 4MP 4MJ 90
5 1 T401065 ELBOW, 3/8 MP - 3/8 FP
6 1 T400023 REDUCER 6MP 4FP
7 1 8030486 WATER QD 1/4 MNPT SS
8 1 8042855 CLAMP HOSE T-BOLT 375
9 1 8042605 CLAMP HOSE T-BOLT 350
10 1 8044096 PVC 3"DIA X 9" LONG
11 1 8030669 REDUCERPVC3"TO 2"SLIP ON
12 1 u010019 U-BOLT 1_4-20 X3_4 WIDE X2 1_4 LONG
13 1 8044097 PVC 2" DIA X 42.5"LG
14 1 8031246 NOZZLE, .100 X 0 DEG
15 1 T422010 COUPLING 1/4"FP
16 1 U400020 UNION, 1/4" MP - 1/4" MJ
17 1 8044098 HOSE ASSY VALVE BOX CLEANOUT TOOL
18 2 8045316 CLAMP, HOSE T-BOLT 275
050709

VACASSY714




Surface Cleaner

080108 VACASSY715




Surface Cleaner

ITEM QTY PART NO.
1 1 8041887
2 1 8042019
3 1 8041890
4 2 8042022
5 1 8044102
6 1 8042026
7 1 8042020
8 1 8044103
9 1 8044104
10 1 8044105
1" 1 8044106
12 2 8031419
13 2 u000420
14 4 U200600
15 2 U100060
16 2 8044107
17 2 8043887
18 2 8043591
19 1 U001060
20 2 U200100
21 1 U120120
22 2 8041686
23 2 8030486
24 1 T401100
25 1 T320030
26 1 8043389
27 1 8030526
28 1 T320300
29 1 8044108
30 1 8043392
31 1 8043391
32 1 8043395
33 1 8043398
* 2 8043397
* 4 uU360020

080108

DESCRIPTION

SURFACE CLEANER - HEADASSY
HANDLE ASSY

ROTARY RETAINER

HANDLE ADJ. TUBE

ROTARY HEAD

STRAIGHT SPRAY GUN

GUN CAPTURE BRACKET
SQUEEGEE

FLEXIBLE BRUSH

ROTARY ARM

GRIPHANDLE

NOZZLE, #4.0 25 DEG

SCREW, HC 3/8-16 X 1.00
WASHER, FLAT 3/8"

NUT, HEX 3/8-16

SWIVEL CASTER 1 5/8"

WHEEL 6" PNEUMATIC

SURFACE CLEANER REAR WHEEL SPACER
SCREW, HC 1/2-13 X 6.0

WASHER, FLAT 1/2"

NUT, LOCK 1/2-13

GROMMET 1"ID- 1 1/4"DOG-1/4"WO
WATER QD 1/4 MNPT SS

ELBOW 4MP 4MJ 90

FITTING, HOSE 4HO 4FJ

ADAPTER M2"F THREAD

FITTING, QD WATER 1/4"F-1/4"FP
FITTING, HOSE 4HO 4MP

HOSE VAC SURFACE CLEANER
ADAPTER M2"F THREAD
REDUCER COUPLER 2"F 90 DEG -3"M
REDUCER COUPLER 2" X 3"ADAPTER
HOSE VAC CLEAR 2"

CLAMP VAC CLEAR HOSE 2"

PIN, U-LOCK 3/8 X 1.5

VACASSY715




BOOM

PIVOT ARM

VACASSY969

112509-E




PIVOT ARM

ITEM QTY NUMBER DESCRIPTION
1 1 8041950 PIVOTARM
2 6 U200170 WASHER FLAT 1.0”
3 2 8042101 BUSHING BRONZE 1.25"X1.00"X0.50" PLN
4 10 U340050 PIN LINCH 3/16 X 1-9/16
5 2 8042124 PN
6 2 8041883 BUSHING BRONZE 1.25"X1.00"X0.63" FLG
7 2 8041986 GLIDE SHEET
8 16 U030015 SCREW SFH .250-20 X .750
9 8 W000050 ROLLER
1" 8 U120151 NUT, NYLON LOCK .750-16
12 12 u000440 SCREWHC .375-16 X 1.25
13 2 U200600 WASHER FLAT 3/8"
14 1 8041956 CYLINDER RETAINER
15 2 U210060 WASHER LOCK 3/8"
16 2 U100060 NUT HEX .375-16
17 1 T500100 GREASEFITTING
18 2 u001040 SCREW HC .500-13X6.50
19 2 U200100 WASHER FLAT 1/2"
20 2 8030226 WHEEL
21 2 U200100 WASHER FLAT 1/2"
22 2 U200100 WASHER FLAT 1/2"
23 2 U120120 NUT LOCK .500-13
24 1 8044560 CRADLE, V500 (11 1/4")
1 8043769 CRADLE, V800-V1200 (8 3/8”)

112509-E

BOOM

VACASSY969




EXTENSION ARM

091109-E

VACASSY970




EXTENSION ARM

TEM

O©CoO~NOOOPRWN-=-

10
1

13

14

15

091109-E

NUMBER
8030846
8045239
8042606
8045800
8041960
8041947
8041945
8041963
u001020
u200100
U210100
u100120
8042160
8041937
8041938
u001250
u200140
u210140
u100180
8043647
8042971
8043947
R700160

8041485

DESCRIPTION
4" FEMALE COUPLER

UNION EXHAUST 4” OD-MNPT

CLAMP T-BOLT 450

HOSE VAC AG SUCTION 4-18

EXTENSIONARM
PACKING RING

PLASTIC SLEEVE
PACKING GLAND
SCREW HC 1/2-13 X 5.50
WASHER FLAT 1/2"
WASHER LOCK 1/2"
NUT HEX 1/2-13
4"PVC TUBE X 60" LONG
4" PVC FLANGE
GASKET
SCREW HC 5/8-11 X 3.00
WASHER FLAT 5/8"
WASHER LOCK 5/8"
NUTHEX 5/8-11
BOOMHANDLE
RUBBERSTRIP
CAPTUREPIN

RCLIP

LANYARD CABLE

BOOM

VACASSY970




HOSE STORAGE BOOM

082409-E VACASSY978




HOSE STORAGE

ITEM

082409-E

NUMBER
8042222
8043198
8030925
8042137
8041781

8045239
8030846
8030844
8032138
8045723
8045728
8030844
8045725
8041101

8041485
R700160

8042606

DESCRIPTION

BOOM EXTENSION HOSE STORAGE
CLAMP T-BOLT 700

PIPE CAP 6" PVC

BOOM HOSE EXTENSION

BOOM EXTENSION HOSE

UNION EXHAUST 4”0D - MNPT

4" FEMALE COUPLER

4" MAL COUPLER

BOOM HOSE EXTENSION WITH 4” UNION PVC
4" ALUMINUM TUBE 52 1/2°LG

4" HALF NIPPLE
COUPLING, 4” ALUM CAMLOCK MXF
UNION PVC 4’FNPT 4’"MSLIP w/HOLE
HOSE STORAGE RETAINING ROD
LANYARD CABLE

R-CLIP

CLAMP T-BOLT 450

BOOM

VACASSY978




BOOM MANUAL
ROTATION

TURRET

VACASSY984

112409-E




TURRET

ITEM QTY PART #

©CoOoO~N *ODhWN =

15

16

18

19

20

21
22

24
25

26

27

34

8043090
T403018
T400037
8041601
8043578
8041914
8042427
8043245
8045080
8043139
8041932
8041988
8041958
8043678
8042104
8030359
8043782
8043783
8042122
U340050
T401270
8042887
8041977
U340050
8041990
U340050
8042350
U340050
8042124
8042101
U200170
U340050
8043052
T400801
T402020
8045157
T500080
8042240
8041686
u001281
U120020
2 U200140
8042234
T500020

G OGN

Wa v OON - a2 A a N DBANNNAN AN AADRMN-A A aN-aANN -

8045195
8043021
8030315
8042426
X200006
8041911-1
8043075
8042428
8043639
X000320
8040185
8043690
8044553

NN N

AN N

NOT SHOWN

112409-E

BOOM MANUAL

DESCRIPTION ROTATI O N

BOOM GUARD

REDUCER 12MP-4MJ

UNION 6MB-6MJ

PUMP HYD. 12V 6QT

MANIFOLD ASSY BOOM

BOOM - RC RECEIVER 6-RELAY

BOOM - RC RECEIVER 8-RELAY

BOOM CABLE TUBE WELDMENT

BOOM CABLE TUBE VERTICAL WELDMENT
STROBE LIGHT

BOOM - TURRET STROBE LIGHT PLATE
BOOM - FLANGE GASKET

BOOM - FLEX HOSE ADAPTER WELDMENT
HOSE AG SUCTION 6-30

HOSE CLAMP 6IN T-BOLT PORT PART#
CYLINDER, HYD. 3" X 20" VAC'S
HYD. HOSE EXTEND 6-77 ST-90 1.1 8043584
HYD.HOSE RETRACT 6-114ST-90 1.2 8043584
BOOM -EXT.CYLINDERBASEPIN 1.3 8043584
PIN LINCH 3/16 X 1 9/16” 1.4 8043584
ELBOW, 90 1/2"MB - 3/8"MJ 3.2 8043586
AJUSTABLE CLEVIS - BOOM 4.2 8042302

BOOM - PIVOT CYLINDER BASE PIN
PIN LINCH 3/16 X 1 9/16” 5 8043587
BOOM-PIVOT CYLINDERRODPIN 7 8043585

PIN LINCH 3/16 X 1 9/16”

BOOM - EXT. CYLINDER RD PIN

PIN LINCH 3/16 X 1 9/16”
BOOM-TURRET PIVOT PIN

BUSHING BRONZE 1.25” X 1.00” X .50"LG
WASHER, FLAT 17

PIN LINCH 3/16 X 1 9/16”

BRAKE CYLINDER

PLUG, BREATHER 1/4’NPT

UNION 4MJ-4MP

BOOM MANUAL BRAKE WELDMENT

FITTING, GREASE 3/16”

BOOM - TURRET WELDMENT
GROMMET 1”ID - 1 1/4’DOG - 1/4"WO
SCREW, HC .625 - 11 X 3.50”
NYLON LOCK NUT .625-11

WASHER FLAT .625

SWIVEL BEARING

FITTING,GREASE.125 STRAIGHT (2 FITTINGS IN INNER
RING, 1IN OUTER RING)

BOOM MOUNT BRAKE RING

BOOM - LOWER STOP DISC

SKID - WATER TANK CLEVIS TUBE

RC TRANSMITTER (w/ GRAPHIC OVERLAYS)
BOOM WIRING HARNESS

RUBBER 6-BUTTON PAD

DECAL OVERLAY

RC TRANSMITTER 8 BUTTON (w/ GRAPHIC OVERLAYS)
BRACKET BOOM ELECTRONIC

DEUTSCH DIODE RECEPTACLE

RELAY

TIME RELAY 2 SECN/C

WORKLIGHT W/ DUETSCH CONNECTOR BUILT BRACKET

DESCRIPTION

3-WAY VALVE
3-WAY VALVE
3-WAY VALVE
3-WAY VALVE
CHECK VALVE

BOOM MANIFOLD CAVITY IDENTIFICATION

USED ON

ALL
ALL
ALL
ALL
MANUAL ROTATION

PRESSURE SWITCH MANUAL ROTATION

1000 PSI, N/C

RELIEF VALVEADJ ALL
2-WAY VALVE N/O MANUAL ROTATION

VACASSY984




BOOM
MANUAL ROTATION

REV. FLOW

TURRET

VACASSY985

112409-E




TURRET

ITEM QTY PART #

1
2

~NOoO o~ W

* A © * * * * * Q0

12
13
14

15

16

17

18

20
21

23
24
25

26
27

1

1
7
1
2
2
1
1
6
1
2
1
1
1
1
1
1
1
1
1
1

[ RN

NN e R G G NG

A A AN A NNAE AOANNN—- &

8043090
8043639
X000320
8040185
8043690
T400037
T403018
8045355
T401270
8041327
W201020
8044480
8044482
8044483
u001570
U120060
8042426
8045653
X200006
8041911-1
8043075
8042428
8043580
8042234
T500020

BOOM

MANUAL ROTATION
REV. FLOW

DESCRIPTION ITEM QTY PART # DESCRIPTION

BOOM GUARD 28 1 8042122 BOOM-EXT.CYL.BASEPIN
BRACKET BOOM ELECTRONIC 29 1 8041977 BOOM-PIVOT CYL. BASE PIN
DEUTSH DIODE RECEPTACLE 30 1 8041990 BOOM-PIVOT CYL.ROD PIN
RELAY 31 1 8042887 ADJUSTABLE CLEVIS -BOOM
TIME RELAY 32 1 8045191  STROBE LIGHT PLATE

UNION 6MB-6MJ 33 1 8043139  STROBELIGHT

REDUCER 12MP-4MJ 34 1 8045080 BOOM CABLE TUBE VERTICAL
PUMP, HYD. 12V VAC 6QT 35 1 8044504 BOOM CABLE EXT. HORZ.
ELBOW, 90 1/2"MB - 3/8"MJ 36 1 8044507 CLEANOUT COVERBOOMWELD'T
CYLINDER, HYD. DOOR & REV FLOW 12 U000420 SCREW,HC 3/8"-16X1”

WIPER, CYLINDER ROD, 1 1/8” ROD 12 U210060 WASHER, LOCK 3/8”

SEAL PLATE WELDMENT 12 U200600 WASHER, FLAT 3/8”

BOOM SHUTOFF SEAL 37 1 8044475 BOOM TURRET SHUTOFF -
BOOM SHUTOFF SEAL PLATE SHIELD CLEANOUT COVER GASKET
SCREW, HC 17-8 X 5.00 38 1 8044553 WORKLIGHT W/DUETSCH

NUT, LOCKNY 1-8 CONNECTOR BUILT BRACKET
RC TRANSMITTER (w/ GRAPHIC OVERLAYS)

BOOM REMOTE METAL CLIP

BOOM WIRING HARNESS

RUBBER 6-BUTTON PAD * 1 X300200 CABLE BATTERY GND 1GA 600"
DECAL OVERLAY * 1 X300201 CABLE BATTERY HOT 1GA 600"
RC TRANSMITTER 8 BUTTON

MANIFOLD ASSY BOOM

SWIVEL BEARING * NOT SHOWN

FITTING,GREASE.125 STRAIGHT (2 FITTINGS

IN INNER RING, 1 IN OUTER RING)

8045195
8030315
8043021
8045139
u001281
U120020
U200140
8041915
8041916
8045157
T500080
8043052
T400801
T402020
8042812
8041988
8041958
U340050
U200170
8042101
8042124
8043678
8042104
8042350
8030359
8043782

112409-E

BOOM MOUNT BRAKE RING

SKID - WATER TANK CLEVIS TUBE
BOOM -LOWER STOP DISC
BOOMTURRET SHUTOFF WELDMENT  pnpt
SCREW, HC .625-11 X 3.50”

NYLON LOCK NUT .625-11 1.1
WASHER, FLAT .625 1.2
BOOM - RC RECEIVER 8-RELAY 13
ANTENNA, BOOM 3" STRAIGHT 1.4
BOOM MANUAL BRAKE WELD'T 15
FITTING, GREASE 3/16” 16
BRAKE CYLINDER 3.2
PLUG, BREATHER 1/4’NPT 4.2
UNION 4MJ-4MP

GROMMET 2’ID3"°0D 1/4"WOG 5
BOOM FLANGE GASKET 7

BOOM - FLEXHOSE ADAPTER WELD'T
PIN LINCH 3/16” X 1 9/16”

WASHER, FLAT 1”

BUSHING BRONZE 1.25” X 1.00” X .50"LG
BOOM-TURRET PIVOTPIN

HOSE AG SUCTION 6-30

HOSE CLAMP 6IN T-BOLT

BOOM - EXT. CYLINDER ROD PIN
CYLINDER, HYD 3” X 20" VAC’S

HYD. HOSE EXTEND 6-77 ST-90

PART#

8043584
8043584
8043584
8043584
8043584
8043584
8043586
8042302

8043587
8043585

BOOM MANIFOLD CAVITY IDENTIFICATION

DESCRIPTION USED ON

3-WAY VALVE ALL

3-WAY VALVE ALL

3-WAY VALVE ALL

3-WAY VALVE ALL

3-WAT VALVE REVERSE FLOW

3-WAY VALVE REVERSE FLOW
CHECK VALVE MANUAL ROTATION
PRESSURE SWITCH MANUAL ROTATION
1000 PSI, N/C

RELIEF VALVEADJ ALL
2-WAY VALVE N/O MANUAL ROTATION

VACASSY985




BOOM HYDRAULIC

ROTATION

TURRET

VACASSY986

112409-E




TURRET

ITEM QTY PART #

1
2
3
4
5

4 A+ O *~ O

30

31

32

33

34
35

37
38

40
41

112409-E

A A aa A A N AN =

W= A AN

A A A A A A AN AN A A A RN AN CNNNNNNNRAN— A

8043090
8041601
T403018
T400037
8043674
8043584
8043639
8041914
8042427
8042432
8042426
X200006
8041911-1
8041922
8042428
8042431
8042360
8042376
8042357
8042359
8042351
8042231
T500020

8041974
8041971
8042344
8041973
8042240
U340050
U200170
8042101
8042124
8041988
8041958
8043678
8042104
8042350
U340050
T401270
8030359
8043782
8043783
8042122
U340050
8041977
U340050
8042887
8030359
8041990
8041932
8043139
8045080
8043245
8044553

BOOM HYDRAULIC
DESCRIPTION ROTATIO N

BOOM GUARD

PUMP HYD. 12V 6QT

REDUCER 12MP-4MJ

UNION 6MB-6MJ

BOOM MANIFOLD

3-WAY VALVE
BRACKET BOOM ELECTRONICS

BOOM - RC RECEIVER 6-RELAY

BOOM - RC RECEIVER 8-RELAY

LIMIT SWITCHADJ LOWER

RC TRANSMITTER (W/GRAPHIC)

BOOM WIRING HARNESS

RUBBER 6-BUTTON PAD

DECAL OVERLAY

RC TRANSMITTER 8-BUTTTON (W/GRAPHIC)
LIMIT SWITCH (LEVERNOT INCLUDED)
BOOM - LIMIT SWITCH BRACKET

BOOM - LIMIT SWITCH BRACKET SPACER
BOOM - ROTATION STOP BRACKET

BOOM - ROTATION STOP BRACKET (OPP)
BOOM - ROTATION STOP BASE PLATE
SLEW DRIVE -ASSEMBLY
FITTING,GREASE.125 STRAIGHT (2 FITTINGS IN INNER,
1INOUTERRING)

VALVE MANIFOLD BOOM HYD. ROT.

VALVE DIRECTIONAL BOOM HYD. ROT.
TANK - BOOM HYD. MANIFOLD MTG PLATE
VALVE RELIEF BOOM HYD ROT.
BOOM-TURRET WELDMENT

PIN LINCH 3/16” X 1 9/16”

WASHER, FLAT 1”

BUSHING BRONZE 1.25” X 1.00” X .50"LG
BOOM-TURRET PIVOT PIN

BOOM - FLANGE GASKET

BOOM - FLEXHOSE ADAPTER WELDMENT
HOSE AG SUCTION 6-30

HOSE CLAMP 6IN T-BOLT BOOM MANIFOLD CAVITY IDENTIFICATION
BOOM - EXT. CYLINDERPIN PORT  PART# DESCRIPTION USED ON
PIN LINCH 3/16” X 1 9/16”

g ) 11 8043584 3-WAY VALVE  ALL
ELBOW, 90 1/2"MB - 3/8"MJ

SO 12 8043584 3-WAY VALVE  ALL

CYLINDER, HYD 3" X 20’ VAC'S
13 8043584 3-WAY VALVE AL

HYD. HOSE EXTEND 6-77 ST-90
HYD. HOSE RETRACT 6-114 ST-90 14 8043584 SWAY VALVE ~ ALL
5 8043587 RELIEF VALVEADJ ALL

BOOM - EXT. CYLINDER BASE PIN

PIN LINCH 3/16” X 1 9/16”

BOOM - PIVOT CYLINDER BASE PIN

PIN LINCH 3/16” X 1 9/16”

ADJUSTABLE CLEVIS -BOOM

BOOM - CYLINDER SHORT BASE END
BOOM - PIVOT CYLINDER ROD PIN

BOOM -TURRET STROBE LIGHT PLATE
STROBE LIGHT

BOOM CABLE TUBE VERTICAL WELDMENT
BOOM CABLE TUBE WELDMENT
WORKLIGHT W/ DUETSCH CONNECTOR BUILT BRACKET

VACASSY986




TURRET BOOM
HYDRAULIC ROTATION
REV. FLOW

5
39 38
37
40
41 36
2 S 30
42) WX 29
4)3 " S, 28 27
o
s 26
23
25
6 22
7 QO
00
9 8 - é,. 21 24
7 N 20
10 R € -
%G:B S\
N S
T\
6 s S 19
11 12

44

112409-E VACASSY987




TURRET BOOM
HYDRAULIC ROTATION
REV. FLOW

ITEM QTY PART#  DESCRIPTION ITEM QTY PART#  DESCRIPTION

1 1 8043090 BOOM GUARD

2 1 8043639 BRACKETBOOMELECTRONICS 33 ; 8%1%%2% E%O:\I/'NE(;(,_T' ;r'é!&DF&RgD PIN
Z g(gfgfgg QE‘S\?H DIODERECEPTACLE 34 1 8041990 BOOM PIVOT CYLINDER ROD PIN
Y s R 2 U340050 PINLINCH 3/16”X 19/16’
s o e e 35 1 8041977 BOOM PIVOT CYLINDER BASE PIN
oo AT oM 2 U340050 PINLICH 3/16” X 1 9/16”
5 1 8042432 SWITCHLIMITBOOMADJLEVER g? 1 ggjglg; gsggg |I:||§HHTT PLATE
6 1 8042360 BOOM-LIMIT SWITCHBRACKET 38 1 8045080 BOOM CABLE TUBE VERTICAL
7 2 8042376 BOOM-LIMIT SWITCH BRACKET SPACER WELDMENT
g 23 f_gg?ggg “Eﬂfé“éwz%ﬁ/ijﬂgoggm | 39 1 8044504 BOOM CABLE TUBE WELDMENT
: - 40 1 8044507 CLEANOUT COVERBOOM
10 1 8041327 CYLINDER, HYD DOOR & REV FLOW WELDMENT
2 W201020 WIPER CYLINDER ROD, 1 1/8” ROD bAp x>
1 8044480 SEALPLATE WELDMENT g 3228328 \?V(;FélavthEgéBK ;g,?( !
1 8044482 BOOM SHUTOFF SEAL > U200800  WASHER. FLAT 3/8
1 8044483 BOOM SHUTOFF SEAL PLATE SHEILD 41 1 8044475 BOOMTURRET SHUTORE
1 U001570 SCREW, HC 1°-8 X 5.00” L EANOUT GASKET COVER
1 U120060 NUT,LOCKNY 1-8 42 1 8045355 PUMP, HYD. 12V VAC 6QT
1 1 8042426 RCTRANSMITTER (W/GRAPHIC) 43 1 140018 REDUCER 1oMP4AM)
* 1 8045653 BOOMREMOTE MEDAL CLIP
44 1 8044553 WORK LIGHT W/DUETSCH
* 1 X200006 BOOMWIRING HARNESS CONMECTOR BULT BRAGKET
* 8042428 RC TRANSMITTER 8-BUTTON (W/GRAPHIC)
* 1 8041912-1 RUBBER8-BUTTON PAD
* 1 8041923 DECAL OVERLAY .
12 1 8042357 BOOM-ROTATION STOP BRACKET NOT SHOWN
13 1 8042351 BOOM-ROTATION STOP BASE PLATE
14 1 8042359 BOOM-ROTATION STOP BRACKET (OPP)
15 1 8042231 SLEW DRIVE - ASSEMBLY
* 3 T500020 FITTINGGREASE.125 STRAIGHT (2 FITTINGS
IN INNER RING, 1 IN OUTER RING)
16 1 8042344 TANK-BOOM HYD. MANIFOLD MTG PLATE
17 1 8041974 VALVE MANIFOLD BOOM HYD. ROT.
18 1 8041971 VALVE DIRECTIONAL BOOM HYD. ROT.
19 1 8041973 VALVE RELIEF BOOM HYD. ROT.
20 1 8041914  BOOM.RCREGEIVER BRELAY BOOM MANIFOLD CAVITY IDENTIFICATION
* 8042427 BOOM -RC RECEIVER 8-RELAY PORT PART# DESCRIPTION USED ON
21 1 8045176 BOOM-TURRET SUB-WELDTREAR . 6043554 3VAY VALVE ALL
6  U001281 SCREW, HC .625-11 X 3.50
1.2 8043584  3-WAY VALVE ALL
6  U120020 NYLON LOCK NUT .625-11
1.3 8043584  3-WAY VALVE ALL
12 U200140 WASHER, FLAT .625
A , 1.4 8043584  3-WAY VALVE ALL
22 2 8042812 GROMMET 2’ID 3°0D 1/4"WOG
15 8043584  3-WAT VALVE REVERSE FLOW
23 1 8045175 BOOMTURRET SUB-WELDMENT
1.6 8043584 3-WAY VALVE  REVERSE FLOW
24 2 8042124 BOOM-TURRETPIVOTPIN ! S ADY il
25 2 8042101 BUSHING BRONZE 1.25" X 1.00" X .50°LG
26 4  U200170 WASHER, FLAT 1”
27 2 U340050 PINLINCH 3/8” X 19/16”
28 2 8041988 BOOM- FLANGE GASKET
29 2 8041958 BOOM-FLEX HOSE ADAPTER WELDMENT
30 1 8043678 HOSEAG SUCTION 6-30"
2 8042104 HOSE CLAMP6IN T-BOLT
31 1 8042122 BOOM-EXT. CYLINDER BASE PIN
2 U340050 PINLINCH 3/8” X 19/16
32 1 8030359 CYLINDER, HYD. 3" X 20’ VAC'S
1 8043782 HYD.HOSE EXTEND 6-77 ST-90
1 8043783 HYD.HOSE RETRACT 6-114 ST-90

112409-E VACASSY987




Hot Box Assembly

071808

VACASSY949




Hot Box Assembly

ITEM

g w

10
1
12
13

14

071808

QTY NUMBER

8040088-23
8040088-21
8040088-22
8040088-01
8040088-20
8040088-26
8040088-27
8040088-28
8040088-29
8040088-25
8040088-24
8040088-03
8040088-02
8040088-04
8040088-05
8040088-09
8040089-39
8040088-33
8040088-30
8040088-34
X000143

8040088-36
8040088-17
T400029

8040088-14
8040088-13
8040088-12
8040088-11
8040088-10
8040088-38
8040088-37
8040088-18
8040088-19

NN e I S S T O R N G G G G G G G N N GG GG

ITEMNOT SHOWN

DESCRIPTION

INSULATION DISC

COILASSEMBLY

INSULATION BLANKET
INSULATION DRUM HEAD

BOTTOM WRAPASSEMBLY
SLOTTED EXHAUST PLATE

CLIP NUT 1/4-2 DUNC

WASHER ZI SAE TYPEA3/16
SCREW #10-032 X 3/4 LONG

TOP WRAP

EDGING 3 FT REQUIRED
BURNER-12VOLT

NOZZLE-OIL

LOCKNUT 1/2-ELECTRICAL
CONDIUT STRAIGHT CONNECTOR
ELBOW 1/4 M 1/4 BARB 90 BRASS
CONTROL BOXCOMPLETE
CONTROL BOX ONLY

STRAIN RELIEF

RELAY CONTROL

PLUG, ENCLOSURE 3/4” KNOCKOUT
ROCKER SWITCH 15AMP 24 VOLT
ADJUSTABLE THERMOSTAT 86-194F
REDUCER 1/2 MP - 3/8 MJIC

FLOW SWITCH

ELBOW 1/2 F X 3/8 M STEEL

PIPE NIPPLE 1/2NPT X5 1/2LONG
PATCH PLATE

SCREW SELF DRILL#10X1/2
FUELFILTERWITH ELEMENT

FUEL FILTER ELEMENT

CROSS 1/2NPT STL

PRESSURE RELIEF VALVE 4500 PSI

VACASSY949




ANNOYO
d3HOLIMS

Vacuum Diesel Engine Schematic

8 g N
T YOLYNILTV iy ?
> o <)
9)
_ 1HON
J9¥VHO
3-100-910 $¥-L00—-¥0D Z—-L00—-¥02 oL—-ggl
b 45124 m W L1 ’ 8L Y1-60Z
O
a-100-910 ¥+
|M.V/7T
o
v 7
A—-100-910
6l
MM e o
SONTd MO
° HOLIMS
nN
; - NOILINDI
QIONI10S = 7
q3n4
(o]
QION310S o/H/o
NETRCATS - o _
mw ®w H—-100-910 R o Om 01-012
yi-11T e 0S
/8 og
ANNOYD SISSYHD 9
o N
T
it
T
AY3LLYE
[ 11/
SISSVHO OL ONNOYO 3NION3
[ 111/
SISSYHO OL ONNO¥O AYILLYS

ACL+
d3HOLIMSNN

OILVINIHOS INIONS
135310 ANNOVA

080108




Vacuum Diesel Engine Schematic

AL+

ANNO¥9 Q3HOLIMSNN
J3HOLIMS AL+
A3HOLIMS
Loo-ﬁo 911
K|A yi-Z12 )
dANd T13nd
Y3IN3D
St JOHINOD S8
NVYANSSNg oL-9gt
oL ve | ay HOLIMS
do1S—3 4-100-819
QION310S ¥i-10z a 8 e-oua '
J1LLO¥HL HOIH
m_|A 2 v
a-100-et0 OV TEYE /_\w
. i AV13a 3L
& _w NMOQ
> 1NHS 3NION3
oozl_ J
006 ol ecl
1-G00-+00 Z-500—+00 g A
¥1-402 “Al < ¥1-£02 Ml
MS dN3L
d3IVM HOIH
1H9IN dW3L
8-100-919 £-900—-+02 H3LYM HOH 1-900-+¥03
$ O ¥1-902 D® oL yi-¥lz
1HOIM 34NSS3dd
0 MO1
2—-100-919 *lmool*oo — 2—900—-+02 0
¢ O yI-102 6L @o: o
MS 3J4NSS3yd 8 2 N ~
10 MOT z-3~ _A_| ° & 3 m
#-500—-$00 2 2 3 3




Vacuum Diesel Engine Schematic

1—=210-200 Z-210—-202
g oy
Jo 006 = el 41
HOLIMS JTLLONHL
£-G00-900 duvwolnv
\_/ oL el He
3¢ 006 oL //m_\ V1%L vy i
—g00— ¥%1-500-900
§-600-902 39nv9 Tan4
$-100-900 S-100-900
sl
HZ 008 9 oL Z-100-900
oL ANWV yay vt T
HC 006 4 _o00-400 Z-800~500 £-100-900 A Ozl art az
1HOM HOLIMS
ALdA3 H3LVM 273N
1-£10-200 Z-£10-209
006 ° 51
201 UOSNIS o6
MO4 ¥3LVM
1-500-200 Z-500-209
° 01
301 oos HOLIMS VOl
¥AIVM MO
1378
006 E %01 9
HOLMD
dANd ¥3LvM
1-100—+00 L-100-200 _—.  2-100-200 Z—-100-%00
JC 006 @ 10} 36
1HON
38041S
1—-200-209 2-200-200 L-DL0-Z09 Z-010-209
g1z
zoL 5 8
J¢ 006 |\ 50-vo £-100—+00 201 3c
1H9N HOLIMS
SIOM LHOM HOM

d3IN4O TOHINOO NVANSSNA

L2]

M y-vo0-900 oL —100-900
.lvlol_/o||A —
8zl —
ait % | Sl
b —¥00—
e—po0-200 \b Z-%00-900
h_N. ogl W U €L e
az 6zl
006
401
2-900-200 1-900-209
V | —
L
He| S0 =
el
ol
L-1l0=200 , o  Z-110-20D
O
oz] st 20

MO1/HIIH

1INN
ONION3S 13nd

HOLMS HOLNTO
diANd ¥3LVM

080108




Vacuum Diesel Engine Schematic

aNNoY¥9
A3HOLIMS
TVNINNEL
ONI OLf #0000
TYNINN3L
3A3 8/t 601 601 a0l
006 dNNd GAH + #zﬁzW\E
1-¥00-¥00  L—800-200 Z-800-200 33 ek €000
VY 01006 006 @ 80} 801 as wy)
L —-$00-$00 QIONFI0S 8 1-£00-209 — Z—L00-202 Z—-400-+00
dNNd OAH @ (-
vz 01-006 008 01 01 ve )
QIONTTOS ¥ w
dNNd GAH =
=
HOLIMS 1¥014 Z
SINVL T10dS —
1-100—-+00 1-£00-209 A
2-£00-200 +—100—00 O
O _l
J¢ 006 01 I9
m
HOLIMS Z
3qR¥3N0 —
—600— TInd INVL
2-600-200 L—600-202 m
/0 “G
ag¢ oos ¢l 271 an 4

av

qoLl reoee
..Nuivl S-200-900
ov¢ =T v|»$ si <
9-200-902
£-200-900 o,
' % %-200-900 HOLIMS
6%z T YIMO1/3SIVY
zl
h_m:il MINVL
1-Z00-909
v 6LL
4N
HL
< aL
g o 1L
03S T
cLl
v 1HoNM
TINA YNVL

1-L00—+00 €-L00-00
Zil >> 6L vaoﬁ <

9Ll

o¢

1HO
ELEREN)

a¢

1-800-%02 £-800-%09 | n4 SINVL
Sl > 6L m‘wvoﬁ <

080108




Vacuum Diesel Engine Schematic

+—£00—+00 oL-gvl
1-610-20D
006
Z-510-200 6el
Z-£00-00
Tnoog g
> N -
T F c—cdosrgo OOV
REENIRVETE
8cl
Z-¥10-200 L-¥10-200
A
h_N _‘ 006 m 8cl
GION310S AVM—C
OV QAH
aNNOYo V%MfA
AIHOLIMS Z-¥10-200 — 1—¥10-200
QION30S AVM—€
OV QAH

d3INJO T04INOO NVINSSNY

SNOILdO

06

HOL
Vil

all
a6

Vel

aci

d34IN3O TO4INOO NVANSSNY

¥—£00—-900

i S-£00-9090
59!
¢l 9-£00-900 |_|0|A
Gl
YAREZL m..w_
el
T Z-£00-900
gzl
HZL ¢-£00-900 |_lo|A HOLIMS MOvr
1 YIMO1/3SIVY
Oc¢l %t _gbelano M
201 ezl

080108




PAGE LEFT BLANK



Boom Wiring Schematic

8 N 8 8 2 2 R 8 g 2 g @ g g g | m 3 3
m 91
4 N NV
A 8 8 8 L
TR AT YR TR IS
S \ HOLIMS
d ivia ¥ ' ¥ ' ¥ ' + ' 2 |
(oscLf)
Z Z Z Z AN Ry
Ha “ 1NdNI
,m € z € z € z € z ln 8
m i i FV : Fﬂ% FNF F—F
, z g g
$ i $ $ £ $ £ 3
o : Qa & & ! ! 5 -
& 5 & & L 5 it 18
006 R 006 N
8 g oL 661
3 P
T > o
X9, 09, T AT | ST a— @
03s ¢ 03s ¢
aL aL
> &
g g g 3 |2 3 g 3 8 s (8
\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\ 1% 5
E: g
| ! ? ? ! ! ! 1 iY Y
ON JONTD ON JONTD ON JONTD ON JONTD ON JONTD ON JONTD ON JOoNTD ON [ ONTO 1 - | +1-
¥T €z e 1z 0z 6L 8l Ll 9l Sl ¥l €L ZL Lol 6 8 L 9 S ¥ R f
1NdNI 1HONM
8 L 9 S 14 ¢ z 1 y3IMod | 390¥1S
Mo M0 Ivaa LOVLTY YIMOT uu\w@ aNaLX3 aswy Lf

Y3ANMAD 3ATVA 3LvO ONLLDY 378n0d

080108




Boom Wiring Schematic

| g \
©-¥BZ0-¥00 ga ‘ g
851 >—‘_0<‘ 70— ‘ g
23
g
] ‘ ‘ e
Sz
<
261 ‘ ‘ 32
¥-520-+00 | ‘ &
e — e 3 &
Z-¥8Z0-¥00 §
>° % S oo \
o~ -
301 51 ‘ ‘
2-520-00 1-620~+00 2
- + |
&
&
&
S
o5t <
3
g N S 1
&
£=+20—40: ¥—+20-400 ‘ ‘
o5t a
” N p L-¥Z0 zoa‘ §§
—vZ0- ~ ‘
n mm
¥91 | vor >> o - {H 9s1 ‘ ‘
2-%20—400 1 =$20-%02 o o
2 g ‘ ‘
&
-t a
\ 2 \
£-920—¥0: ¥-920-+00 L-1£0-200 g ®
9L ” N i ‘
~ st ssi 2
zs1 8 =} ‘
7 @z >> o - < P & 1—020-200 | gﬁvw} q
—9zZ0— 1-920-+00 ! ‘
2-920—400 = ] 3 g
\ | 3
006 aQ §
L-£20-200 ‘ < ‘ =
w- 3
¥SL ‘ “ ‘ 8
z5t g
1-220-209 ‘ {g«, ‘
o<
+S1 sl @
° g
& 8
ol ‘ ‘
2|83
a
\ 2 \
L-620-209 m
! « ‘
os1 I
oSt ‘ a ‘
L-820-200 =
! « ‘
cc1 o1 I
§ §
* " al o
al 2] 8|2
151 ‘ ‘
g
VSt —120- ‘
6 L-120 zoa‘ mg %
z6L ‘ =]
§ ‘ a o
=]
1-020-200 ‘ <& ‘ Q
3
151 151 [ 3 ‘ é
o
o5t ‘ ; =) ‘ =
W 2 g2 T
= | 0O S8geg |
sl o
g ! " \
&
.
1 oD %3 |
01006 01-006 L E
oteasf ‘ ‘
3snd INCINI
ANV oL ‘ . 3 ‘
oL-zv1 — F
——1 @ EE@ ous oM L
-
1 -4820-+00 ‘ B ‘
oM 1

ol >—‘
\
L

TO BATTERY

080108




PAGE LEFT BLANK




WIRING SCHEMATIC

Hot Box Assembly

T0MINGD LVISOWNIHL ILONIY—LLY
QIONFI0S T3n4-1S

HOLINS dEL-}L

HOLIMS MO4—1-Sd

HOLOW ¥3IMCTIE-IN

[# B\ =]

NOLLINSI g

o

doLs

U

®

v

(rovie)

QIONT10S
3nd

OILVNIHOS ONI"IM XO8 LOH

|_|u 1VISOWNIHL
1 Tiavisnrav

WNANG

ALNDI

HOLON

oL @ o
91 xove AV
oL v 1VLISONY3HL
91 ovm

Glovie)  (a3y)

VACASSY949

071808




PAGE LEFT BLANK




Boom Hydraulic Schematic

1sd000L ONILLIS FYNSSIHd«

L£0" 3314140 S

Ol —ZAdd JATVA _1OVH13d SHINDIA 21018y 14

¥H/¥000Z—8¥—WX | HOLIMS JUNSSIMd NOSVN 20¢¢v08 Ex

90CL19—0—-01—=¢AS IANTIVA _AYM C SYINDIA £L02¢v08 4

Ol—LAS INTVA AVM & SHIAJIA ¥881¥08 |
1300W 3dAL 94N #10N

d104INVN DITNVIAAH WO08

1

10VH138/aN3LX3

dANd JIMNVYAJAH 04 ACL

—J

YIMOV/3SIVY

OILVINAHOS
OINNV4dAH IWOO4

080108







WARRANTY
RETURN GOODS POLICY

LIMITED WARRANTY

The Manufacturer warrants its products to be free from defects in material and workmanship for a period of twelve
months from the date of shipment from the factory. The Manufacturer shall not be responsible for any damage
resulting to or caused by its products by reason of installation, improper storage, unauthorized service, alteration
of the products, neglect or abuse, or use of the product in a manner inconsistent with its design. The warranty
does not extend to any component parts not manufactured by Manufacturer; however, Manufacturer’s warranty
herein shall not limit any warranties made by manufacturers of component parts which extend to Buyer.

Claims for defects in material and workmanship shall be made in writing to Manufacturer within ten days of
discovery of defect. Manufacturer may either send a service representative or have the product returned to its
factory at Buyer’'s expense for inspection. Upon notification of defect, Manufacturer will issue a return goods
authorization number to Buyer. The return goods authorization number must accompany the product returned. If
judged by the Manufacturer to be defective in material or workmanship, the product will be replaced or repaired at
the option of the Manufacturer, free from all charges except authorized transportation. Buyer shall be responsible
for all maintenance services consisting of lubrication and cleaning of equipment, replacing expandable parts,
making minor adjustments, and performing operating checks, all in accordance with procedures outlined in
Manufacturer’s maintenance literature.

THE FOREGOING WARRANTY IS IN LIEU OF ALL OTHER WARRANTIES AND NO REPRESENTATIONS,
GUARANTEES, OR WARRANTIES, EXPRESS OR IMPLIED, (INCLUDING BUT NOT LIMITED TOAWARRANTY
OF MERCHANTABILITY OR FITNESS FORAPARTICULAR PURPOSE), ARE MADE BY THE MANUFACTURER
IN CONNECTION WITH THE MANUFACTURE OR SALE OF ITS PRODUCTS. NO EMPLOYEE, DISTRIBUTOR,
OR REPRESENTATIVE ISAUTHORIZED TO CHANGE THIS WARRANTY ON BEHALF OF MANUFACTURER.
THE REMEDIES OF BUYER SET FORTH HEREIN ARE EXCLUSIVE AND ARE IN LIEU OF ALL OTHER REM-
EDIES. THE LIABILITY OF MANUFACTURER WHETHER IN CONTRACT, TORT, UNDERANY WARRANTY, OR
OTHERWISE SHALLNOT EXTEND BEYOND ITS OBLIGATION TO REPAIR OR REPLACE, AT ITS OPTION ANY
PRODUCT OR PART FOUND BY MANUFACTURER TO BE DEFECTIVE IN MATERIAL OR WORKMANSHIP.
MANUFACTURER SHALL NOT BE LIABLE FOR COST OF INSTALLATION AND/OR REMOVAL OR BE RE-
SPONSIBLE FOR DIRECT, INDIRECT, SPECIAL OR CONSEQUENTIAL DAMAGES OF ANY NATURE.

GENERAL RETURNS OF MERCHANDISE
1. Allreturns must be pre-authorized
A. Please call our parts department for an RGA number
B. Please include RGA number on the outside of box
C. Include any required paper work or special instructions
D. ltems returned without an RGA number will not be accepted
All returns are subject to a 20% restock charge.
Special items are non-returnable
A. Non-stock parts
B. Custom parts
C. If you are unsure about a parts status when ordering, ask your McLaughlin representative if the item
fits on of the above conditions.
4. ltems must be returned within thirty days of original order date.
5. Items not returned within 30 days from the date of RGA is issued will not be accepted.
6. Theitem(s) must be in new condition. Used item(s) are not returnable.

w N



Maintenance Record

DATE SERVICE PERFORMED




Notes




